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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.
- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
- This parts book is classified by the mechanism, therefore you can find part easily.




KM-175

Code Lubrication type Code Application Code Hook Code Trimming
S| Semi-Dry Type Dry F Foundation None | Standard Hook None | None-Trimming
0
M | Micro Lubrication Type | H&ad G | General materials L Large Hook 7 Trimming
1 Auto Lubrication Type B Heavy materials
Code Lubrication type Code Application Code Hook Code Trimming
, o Dry G | General materials | | None | Standard Hook None | None-Trimming
0 M | Micro Lubrication Type Head
B Heavy materials L Large Hook 7 Tr|mm|ng

Auto Lubrication Type
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL

A-1 AS-004123-00 Arm & Bed Ass’y ofgt H| =(=) 1Set
A-2 AS-003717-03 Arm & Bed Ass’y ofet Hl =(x) 1Set | 1Set
A-3 AS-004124-04 Arm & Bed Ass’y ofet Hl =(=) 1Set | 1Set [Mar.30.10
A-4 CMB-LB006301 Face Plate o 1 1 1 Apr.05.11
A-5 DSC-GD000100 Stud Screw (Upper) B E AR 1 1 1
A-6 DWS-CB000600 Washer (Upper) Wk oby 1 1 1
A-7 DSC-FD001200 Stud Screw (Lower) HE E AN 1 1 1
A-8 CMB-LA013000 Face Plate HEH(ZHE) 1 1
A-9 CMB-LD011000 Brand Mark M o3 1 1
A-10 DPK-CB001800 Rubber Cap for Face Plate HE =7 ok 2 2
A-11 DSC-BF010100 Screw [9/64" n=40] S ELEAL 2 2
A-12 CMB-LA011700 Thread Take-up Lever Cover AR 7| A 1 1 1 1 1
A-13 DSC-BJ001400 Screw [9/64" n=40] AR 7| FHH ELIAL 2 2 2 2 2
A-14 CMB-LA026900 Rear Cover HEZ 1 1 1 1 1
A-15 PTC-AH000100 Cable Holder (5N) Aol = Fol (5N) 31313
A-16 PTC-AH000300 Cable Holder (6N) 70l £ ol (6N) 3 3
A-17 DSC-BJ001100 Screw [9/64" n=40] Aol 2 &fol E LAt 3 3 3 3 3
A-18 DSC-BF000600 Screw [3/16" n=28, L=11] S ELEAL 6 6 6 6 6
A-19 CMB-LA027000 Motor Cover DE 7 1 1 1 1 1
A-20 PSC-AC001200 Screw [M6, L=14] DE| FHH ELIA 3 3 3 3 3
A-21 DSC-HC000900 Bed Supporter H| = gHE 3 3 3 3 3
A-22 DSC-HC002000 Bed Supporter-B H = gHEl-B 1 1 1 1 1
A-23 DSC-HC002100 Bed Supporter—A H = gFEI-A 1 1 1 1 1
A-24 CMB-GHO000100 Slide Plate (Left) 0| 03 TH(=} 1 1 1 1 1
A-25 CMB-GH000200 Slide Plate (Right) 0| N2 TH() 1 1 1 1 1
A-26 CMB-BJ004800 Bobbin Window o| NI HelE 2 2 2 2 2
A-27 CGA-GA001300 Needle Plate (1/4") E o (1/4") 1 1 1 1 1
A-28 DSC-BB001800 Screw [11/64" n=40] FE E AL 2 2 2 2 2
A-29 AMB-PS002400 Slide Plate (Front) Ass'y o NHEEHN) = 1 1 1 1 1
A-30 DSC-CA001700 Screw [15/64" n=28] ZILEAL 1 1 1 1 1
A-31 CMB-BJ004600 Stopper for Slide Plate(Right) O NHE(P) 2EH 1 1 1 1 1
A-32 DSC-BJ000200 Screw [11/64" n=40] O NHEH(P) AEH E LA} 2 2 2 2 2
A-33 DSC-CB000100 Screw [M5, L=5] HE a2 A FQ opiLEAL 1 1 1 1 1
A-34 DPK-CB000700 Rubber Cap (10) 2t D20l ($10) 3 3 3 3 3
A-35 DPK-CB000200 Rubber Cap ($12) et D20l (p12) 2 2 2 2 2
A-36 DPK-CB002500 Rubber Cap (b6) et D2 o7l ($6) 1 1 1 1 1
A-37 CMB-LDO016100 Model Mark (KM—1750SF-7) 2d ot3 (KM-1750SF-7) 1
A-38 CMB-LD015401 Model Mark (KM-1750MG~-7) 2H 0t3 (KM-1750MG-7) 1
A-39 CMB-LD015100 Model Mark (KM—=1750MBL-7) 2d o3 (KM-1750MBL-7) 1
A-40 CMB-LD015301 Model Mark (KM—=1790MG-7) 2d 0t3 (KM-1790MG-7) 1
A-41 CMB-LD015201 Model Mark (KM-1790MBL~7) 24 of3 (KM-1790MBL-7) 1 |Oct.19.10
A-42 PPN-ADO00100 Pin 7| HE g 4 4 4 4 4
A-43 CMB-LD000200 Caution Label ZFo| 2il 1 1 1 1 1
A-44 CMB-BJ006600 Machine Number Plate 7| B 1 1 1 1 1
A-45 CMB-BB010001 Safety Switch Base OFM A Q| X| Hj O] A 1 1 1 1 1
A-46 CMB-BJ008200 Safety Switch Plate OFM A Q| x| EH 1 1 1 1 1
A-47 DSC-FA024101 Safety Switch Hinge Screw O™ A QX[ THAFA} 1 1 1 1 1
A-48 DSN-AA000900 Nut [11/64" n=40] HE 1 1 1 1 1
A-49 GP-020183-00 Safety Switch oM A Q|| 1 1 1 1 1
A-50 PSC-AC015900 Screw [M2, [ =12] O™ ARQ|X| ELIA} 2 2 2 2 2
A-51 CMB-BJ003800 Safety Switch Sub Bracket OFM AR HE=x= =23l 1 1 1 1 1
A-52 DSC-BF000400 Screw [15/64" n=28] OHM ALQ|X| Ho| A ELIAL 1 1 1 1 1
A-53 PWS-CA000500 Washer 24M 1 1 1 1 1
A-54 CMB-LD010500 Sticker AE|F 1 1 1 1 1
A-55 CMB-LD007100 CE Mark CEot= 1 1 1 1 1
A-56 | CMB-FC008400 Rear Cover Gasket SEH It 1 1 1 1 1
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Ref. No. Parts No.  [Note Name of Parts = = 1750 1790 A;);rlifj
SF | MG [MBL| MG |MBL

A-57 | GP-053270-00 Model Mark (KM—1750MBL-7K) 2g 03 (KM-1750MBL-7K) 1 Jan.13.11

A-58 | CMB-LD020500 Model Mark (KM-1790MBL-7K) 2 03 (KM-1790MBL-7K) 1 |Dec.27.11




Upper Shaft Mechanism
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL

B-1 CUS-KC003500 Upper Shaft AE 1 1 1 1 1
B-2 CUS-DA003600 Link Cam EEk 1 1 1
B-3 CUS-DA003700 Link Cam EEE )] 1 1
B-4 DSC-BF003700 Screw (A) [9/32" n=28, L=16] 3 ™LA (A 1 1 1 1 1
B-5 DSC-BF011500 Screw (B) [9/32" n=28, L=16] Y3 1YL (B) 1 1 1 1 1
B-6 DSC-CB000400 Screw [1/4" n=40, L=6] 08 LEAL 1 1 1 1 1
B-8 PBR-AA007400 Bearing(6004ZZNR) A5 M H| 013 (6004ZZNR) 1 1 1 1 1
B-9 PBR-AA002300 Bearing(600422) AE M H {3 (600427) 1 1 1 1 1
B-10 CUS-CF000400 Bobbin Winder Driving Wheel A FE E 1 1 1 1 1
B-11 DSC-CB000100 Screw [M5, L=8] A7 & & DFLIAL 2 2 2 2 2
B-14 DPL-BD004500 Upper Shaft Timing Pulley [5GT,Z=37] |&t% Eto|Y Z2| 1 1 1 1 1
B-15 DSC-CB001800 Screw [1/4" n=40, L=6] Z2| 18 LA 1 1 1 1 1
B-16 PBT-BD002000 Timing Belt(670-5GT-15) Efo| Y E(670-5GT-15) 1 1 1 1 1
B-17 DCR-AD000300 Coupling HEY 1 1 1 1 1
B-18 PSC-CB000100 Screw [M6, L=8] HEY TFHLIAL 6 6 6 6 6
B-19 SFAM-550-002 Motor—Hollow (550W) ZE{-2k% (550W) 1 1 1 1 1
B-20 PSC-AC000100 Screw [M5, =25] SE ELIAL 4 4 4 4 4
B-21 DWS-CA000100 Spring Washer DE YA AT 24N 4 4 4 4 4
B-22 DWS-AA000600 Washer DE{ DHLIAL 2b 4 4 4 4 4
B-23 CUS-CP000401 Pulley Z2| 1 1 1 1 1
B-24 DSC-CB000500 Screw [15/64" n=28, L=7.5] Z2| D™HLIA} 2 2 2 2 2
B-25 CUS-BJ000900 Sync. Sensor Slit M ZEX] 2 1 1 1 1 1
B-26 DSC-BA002400 Screw [M6] MM ZEX| 2 E LA 2 2 2 2 2
B-27 CUS-BA000200 Sync. Sensor Base MM s o] A 1 1 1 1 1
B-28 46-002A—-2300 Sync. Sensor MM 1 1 1 1 1
B-29 CUS-BB001200 Sensor Bracket MM 22l 1 1 1 1 1
B-30 DSC-BA001900 Screw [M3, L=10] MA E LA 1 1 1 1 1
B-31 DSC-BF000600 Screw [3/16" n=28] MA H o] A ELIAL 2 2 2 2 2
B-32 DPN-AA008801 Needle Bar Crank Shaft Hist 33 & 1 1 1
B-33 DPN-AA009600 Needle Bar Crank Shaft Hhsth AW 3 £(22) 1 1
B-34 CLB-JD000300 Oil Wick st 383 5 74 1 1 1 1 1
B-35 DSC-CB000400 Screw [1/4" n=40, L=6] Hhst 33 5 08 LA} 2 2 2 2 2
B-36 DPN-ADO007400 Thread Take—up Shaft AR 7| = 1 1 1 1
B-37 DPN-AD012400 Thread Take-up Shaft (Semi-Dry)  [Az}7]|F-AMo|=2}0] 1
B-38 DSC-BA000100 Screw [9/64" n=40] 2| opgiLbAt 1
B-39 DSC-CA002800 Screw [15/64" n=40] A7 = DYLIAL 2 2 2 2 2
B-40 CTH-HJ003100 Thread Take-up Lever(1) ARZ(Ze) 1 1
B-41 CTH-HJ003200 Thread Take-up Lever(2) A7 (2212) 1
B-42 CTH-HJ003300 Thread Take-up Lever(5) AR 7| (22l5) 1
B-43 CLB-JD000300 Oil Wick A7 7o 1 1 1 1
B-44 CTH-HJ003400 Thread Take-up Lever(1) AR 7|-Mo|=2}to](Z+2lq) 1
B-45 CTH-BF000101 Thread Take—up Lever Holder AR 7| Eol 1 1 1 1 1
B-46 CLB-JL000800 Qil Felt A7|Eol HE 1 1 1 1 1
B-48 PBR-AA010800 Bearing AE F HolE 1 1 1 1 1
B-49 PBR-AA010900 Bearing AE E H o 1 1 1 1 1
B-50 DPK-CY000300 Cap of Thread Take—up Lever Holder [&! Z} 7| &to| O}7H 1 1 1 1 1
B-51 DPK-CA002200 Cap of Thread Take—up Lever AR 7| opoy 1 1 1 1 1
B-52 DSC-CB001000 Screw O LEAL 1 1 1 1 1
B-53 GP-052514-00 Idler Bracket ofo|E3 222l 1 1 1 1 1 | Jul.25.11
B-54 PSC-AC001200 Screw ofo| S B2 D™ LA} 2 2 2 2 2
B-55 PSN-AA000600 Nut HE 3 3 3 3 3
B-56 SC-001929-01 Hinge Screw for Idler oto|E2f AL 1 1 1 1 1 [May.03.11
B-57 GP-021462-00 Bearing LINE! 2 | 2 2 2 2
B-58 BS-000404-00 Bearing Bushing for Idler ofo|E2] Ho{& F4 1 1 1 1 1
B-59 PSR-AC000700 E-Ring E-& 1 1 1 1 1
B-60 DWS-AA005300 Washer M 2 2 2 2 2
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Parts No. Note Name of Parts = e 1750 1790 ;;iljd
SF | MG |[MBL| MG |MBL
17-026W-3000 Spring Washer AT QM 1 1 1 1 1




‘ Needle Bar Rocking Mechanism
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL

C-1 CNB-KF000600 Needle Bar Rock Shaft LES 1 1 1 1 1
c-2 DBS-DB013400 Needle Bar Rock Shaft Bushing(Front) [28% M R4 1 1 1 1 1 [Sep.08.10
C-3 DBS-DB013500 Needle Bar Rock Shaft Bushing(Rear) QEE F A 1 1 1 1 1 |Sep.08.10
C-4 DSC-BF000600 Screw [3/16" n=28, L=11] 2| A o LA 1 1 1 1 1
C-5 DSC-BA000800 Screw [15/64" n=28, =10.5] a2l opgfLbAt 1 1 1 1 1
C-6 CNB-BC001501 Needle Bar Frame HsCf =i el 1 1
C-7 CNB-BC001600 Needle Bar Frame (Semi-Dry) o =2 el-Mo|=2fo| 1
C-8 DSC-CB000700 Screw [M5, L=5] J2|A F! o LiAL 2
C-10 CNB-BJ000700 Needle Bar Guide Plate HZHIH(C) 2 2 2 2
C-11 DSC-BC001700 Screw [3/32" n=56] O EF DA LA} 4 4 4 4
C-12 CNB-CD000700 Needle Bar Guide Slide Block HisCf ol =2 1 1 1
Cc-13 CTH-CC001000 Needle Bar Crank Rod HHsof 333 R= 1 1 1
Cc-14 CNB-BF001300 Needle Bar Clamp s Zol 1 1 1
C-15 DSC-BF010100 Screw [9/64" n=40] HHSCH Fo| ELEAL 1 1 1
C-16 CLB-BG004000 Needle Bar Wick Holder(Upper) LEE FAFOol(L) 1 1
C-17 CLB-JD000300 Oil Wick 2 M| 1 1
C-18 CLB-BG006300 Needle Bar Wick Holder(Lower) 2LEE FaIHOI(TF) 1 1
C-19 CLB-JL006700 Felt For Needle Bar Frame Hist 2R E(A) 1 1
C-20 CNB-KA004000 Needle Bar Hi=Clf 1 1 1
Cc-21 CGA-GD000300 Needle Clamp 1/4 Xl 1/4 1 1 1
C-22 DSC-BJ004300 Screw [9/64" n=40] s DY LEAL 2 2 2
C-23 - Needle Ht= 2 2 2
C-24 CNB-BC001702 Needle Bar Frame Hhsoi =ai ¢l 1 1
C-25 04-010A-7900 Needle Bar Clamp Ass'y HHst &ol(x) 1 1
C-26 CNB-BF001500 Needle Bar Clamp di=Cf £0[(K4189) 1 1
C-27 DSC-BF003400 Screw For Cover Hhsti 57 E 7 ELAL 1 1
C-28 CNB-BJ000900 Cover For Releasing Pin s 57 ®H 7 1 1
C-29 DSP-AA007300 Release Pin Return Spring s 57 B elg A~zg 1 1
C-30 DPN-BC003100 Needle Bar Releasing Pin s S H 1 1
C-31 DSP-AA006800 Clutch Lever Retumn Spring Hhsth 22 2 57 A2=3 2 2
C-32 CNB-CM000300 Clutch Lever 22| 2ll8{(K4193) 2 2
C-33 DPN-AA009700 Hinge Pin “A” For Clutch Lever 22| 2t sIX|E A(2x15.8) 1 1
C-34 DPN-AA010000 Needle Bar Down Positioning Pin Htsti of D™ E 2 2
C-35 DPN-AA009800 Hinge Pin “B” For Clutch Lever Ze{x| el sIXE B(1.5%5.8) 2 2
C-36 DPN-AA009900 Hinge Pin For Latchet 2 x| E SI1X| & (2x17.8) 1 1
C-37 CNB-CS000100 Latchet(Left) 2 X E(£) K4194 1 1
C-38 CNB-CS000200 Latchet(Right) 2| x| E(#H) K4195 1 1
C-39 DSP-AA006900 Latchet Return Spring HhsOi eHX|E S Az 2 2
C-40 CNB-BB000400 Latchet Bracket i x| E 223 1 1
C-#1 DSC-BJ004900 Screw For Latchet Bracket x| E 2213 ELIAL 2 2
C-42 CNB-CD000800 Needle Bar Guide Slide Block HisCf ot =3 1 1
C-43 CTH-CC001200 Needle Bar Crank HHsof 333 1 1
C-44 DPN-BC002900 Needle Bar Up Positioning Pin Hhsoi & 0¥ 2 2
C-45 DSP-AA006700 Spring For Needle Bar Up Positioning Pin [Ht=C A D™ E A=xY 2 2
C-46 CNB-BJ001000 Spring Cover o IFE AT I 1 1
C-47 DSC-BJ004800 Screw [1/8" n=40] ZILEAL 3 3
C-48 CLB-JL006700 Needle Bar Felt(A) Htsth 27 2E(A) 1 1
C-49 CNB-CD000900 Needle Bar Rotate Stopper Block Hhs ™ @X| £ 2 2
C-50 DPN-BC002900 Stopper Pin For Slide Block S2l0|lE 23 AEH H 1 1
C-51 CNB-BK000900 Slide Block s2lo|lE = 1 1
C-52 CNB-BJ000800 Slide Block Cover £210|E 53 7{H 1 1
C-53 CNB-KA004100 Needle Bar(Left) Hh=C-=} 1 1
C-54 CNB-KA004200 Needle Bar(Right) HHSC - 1 1
C-55 CGA-GD000400 Needle Clamp(Left) Xl 1/4(k) 1 1
C-56 CGA-GD000500 Needle Clamp(Right) Xl 1/4(H) 1 1
C-57 PSC-BJ000100 Screw [1/8" n=40] E=0| | R2LIAH1/8" n=40) 2 2
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Ref. No. Parts No. Name of Parts = 1750 ASSZZ]bly
SF | MG |[MBL
C-58 DSC-BF012100 Screw [1/8" n=40] ZE0| == ZH2LEAK1/8" n=40) 2 2
C-59 DSC-CA003200 Screw [1/8" n=40] =0 HE 2 2
C-60 CLB-JL001500 Needle Bar Felt(B) st S/ 2 2
C-62 CLB-JD000300 Oil Wick 2 M| 1 1
C-63 CLB-BG004100 Wick Support (Needle Bar Frame) w4 Fol 2 2
C-64 DSC-BJ001100 Screw [9/64" n=40] A Fol AL 2 2
C-65 CUF-CC002900 Needle Bar Rock Shaft Connecting Rod |2&F & 1 1 1 1 1
C-66 DSC-BJ004400 Screw [1/4" n=24, |L=24] esF HdA 1 1 1 1 1
C-67 DSC-CB000400 Screw [1/4" n=40, L.=6] O LEAL 2 2 2 2 2
C-68 CUF-CA003400 Needle Bar Rock Link Hisl 533 1 1 1 1 1
C-69 DSC-BF018900 Screw [15/64" n=28, L=7.5] 2| A opgfLpAL 2 2 2 2 2
C-70 DPN-AD011700 Shaft for Needle Bar Rock Link Hist 25 23 &5 1 1 1 1 1
C-71 DBS-DA035000 Bushing for Needle Bar Rock Link Hisll s 3 & 1 1 1 1 1
Cc-72 DWS-AA021500 Washer for Needle Bar Rock Link Hhsth 2% &3 o 2 2 2 2 2
C-73 PSC-AC007200 Screw [M6] Histl 25 83 10 1 1 1 1 1
C-74 CUF-CB004000 Needle Bar Rock Crank Hsl 25 33 1 1 1 1 1
C-75 DCL-AA011600 Needle Rocker Shaft Collar LEH 7t2t 1 1 1 1 1
C-76 CNB-CM000201 SeaSaw Lever Al A2 2 2
C-77 PSC-AC000600 Screw TOHLEAL 1 1 1 1 1
C-78 DSC-BJ001400 Screw O LEAL 2 2
C-79 DSC-CB002500 Screw O LEAL 4 4
C-80 GP-021544-00 Felt Holder(Upper) of Needle Bar Frame [HF=Ci Z2f 2 1 1 | Jul.02.10
C-81 GP-021548-00 Felt (Upper) of Needle Bar Frame Hhsof e e 1 1 Jul.02.10
C-82 GP-021543-00 Felt Holder(Lower) of Needle Bar Frame |Ht=CH =Zai| & 1 1 | Jul.02.10
C-83 GP-021547-00 Felt (Lower) of Needle Bar Frame HisC =i el 1 1 | Jul.02.10
C-84 DSC-BJ001100 Screw(9/64" N=40) IHLEIAK9/64 2 2
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflgnbly
SF | MG |[MBL| MG |MBL

D-1 SLR070-00001 Needle Bar Change Solenoid Ass'y |HhsCf 3t &2l 0| =(X) 2 2
D-2 CFU-LA000100 Cover For Solenoid £elcol= AY 1 1
D-3 DSC-GB000600 Stud For Solenoid Shaft Connection Lever |&2ll =0|= o4& 2l &zl 1 1
D-4 DSN-AA005300 Nut[M8XxP=1] o1 et wHE DY E 1 1
D-5 PSC-BA000100 Screw[M3XxP=0.5] el 0| = F& DHYLIAL 8 8
D-6 PWS-AA000500 Washer 2l c0|= F & Hoty 8 8 (%)
D-7 PWS-CA000100 Spring Washer Sef|co|E F& AT 2bM 8 8
D-8 DSC-FH001300 Ball Guide Screw = oHl = LiA} 1 1
D-9 DSP-AA004800 Neutral Spring for Change Lever s Metet] Mex| A=Y 1 1
D-10 PBR-AD000800 Neutral Positioning Ball st &t el Helx| £ 1 1
D-11 DSC-BF002600 Screw([3/16" n=32] &2l co|E DHLIA} 2 2
D-12 CFU-CM000300 Connection Lever for Solenoid Shaft |&&ll =0|= & & 2ity 1 1
D-13 DSC-FA021500 Set Screw for Solenoid Shaft &2 0| E 285 ChtAt 2 2
D-14 DSC-FA014300 Set Screw(B) For Slide Block £210|E 28 25 F CHtAL 1 1
D-15 CFU-KZ000300 Slide Block Moving Shaft(T) £2l0|E 23 2 F(AHH) 1 1
D-16 DSP-AA007000 Return Spring For Solenoid Shaft Soco|l=E5 57 A28 2 2
D-17 DCL-AA006000 Collar For Slide Block Moving Shaft |&2l0lE 28 235 72} 3 3
D-18 PSC-CB000200 Screw [M5] A HE DFLIA 5 5
D-19 CFU-BB000200 Bracket For Slide Block Moving Shaft|&2t0|= €8 2855 =223 1 1
D-20 DSC-BJ000200 Screw [11/64" n=40] Sapa O™ LEAL 2 2
D-21 CFU-CM000100 Slide Block Moving Lever s2lolE 28 28 8H 1 1
D-22 DSC-BF012800 Screw [M4XP=0.7] OHHE LA} 1 1
D-23 DSP-AA007200 Positioning Spring For Slide Block  |&2}0|= E3 9|x| 2™ A= 2 2
D-24 EA-000040-00 Needle Bar Change Switch Ass'y Hhsth &t A X|(X) 1 1
D-25 DSC-BJ004700 Screw AQAX| O™ LA} 2 2
D-26 DSC-BD000200 Screw Ass'y &2 Lo| = ELIAH=E) 8set | 8set
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T\lj. Parts No.  |Note Name of Parts = ”é 1750 1790 A;:rlilsg
SF | MG |MBL| MG |MBL

E-1 ABW-PS000501 Bobbin Winder Ass'y A7 (x) 1 1 1 1 1
E-2 ABW-PS000201 Bobbin Winder Base Ass'y AZ7] "ol A (x) 1 1 1 1 1 |Feb.17.12
E-3 CBW-KC000300 Bobbin Winder Driving Shaft A PSS H 1 1 1 1 1
E-4 CBW-BA000500 Bobbin Winder Action Body AZT| ZEH 1 1 1 1 1
E-5 CBW-CP000200 Bobbin Winder Action Pulley A7 &E E2 1 1 1 1 1
E-6 DSC-CB000300 Screw [11/64" n=40] AZ7| 2E Ea2| DF LA 2 2 2 2 2
E-7 CBW-FA000300 Bobbin Winder Action Ring Az 2= 8 1 1 1 1 1
E-8 CBW-FA000200 Bobbin Winder Shaft Rubber Ring AT FEsE 12 1 1 1 1 1
E-9 CBW-BN000200 Bobbin Stand HEl ARNE 1 1 1 1 1
E-10 CBW-BH000200 Bobbin Stopper Hel AT 1 1 1 1 1
E-11 CBW-BJ000400 Bobbin Winder Adjusting Plate AZT| =y 1 1 1 1 1
E-12 DSC-BF001800 Screw [1/8" n=40] AT =HE E LA 1 1 1 1 1
E-13 PWS-AA002100 Washer 2k 1 1 1 1 1
E-14 CBW-CM000200 Bobbin Winder Lever AZE7] 2 1 1 1 1 1
E-15 PSC-CB000200 Screw [M4xP0.7] AlZE7| elle] T LEAL 1 1 1 1 1
E-16 CBW-KC000100 Bobbin Winder Lever Shaft AZ7| B & 1 1 1 1 1
E-17 PSR-AC000200 E-ring [$5] AT EHF E (5aHE5) 2 2 2 2 2
E-18 DWS-AA000400 Washer kM 2 2 2 2 2
E-19 CBW-Dz000100 Thread Winder Adjusting Cam AT =2y 1 1 1 1 1
E-20 PSC-AC001800 Screw [M4xP0.7] AT =X E LA 1 1 1 1 1
E-21 DSP-AB000100 Thread Winder Spring AT odF AZY 1 1 1 1 1
E-22 CBW-BJ000100 Thread Winder Action Plate A7 S 1 1 1 1 1
E-23 | AMB-PS002300 Thread Tension Control Ass'y Az e = A (X) 1 1 1 1 1
E-24 DSN-CD000100 Thread Tension Control Cap Nut AR = W HE 1 1 1 1 1
E-25 CTA-BJ000100 Thread Tension Control Spring Stopper  [Al &2 =& Ax AETH 1 1 1 1 1
E-26 DSP-BA001900 Thread Tension Control Spring AR =™ AEZE 1 1 1 1 1
E-27 CTA-BD000200 Spring Cover AT HH 1 1 1 1 1
E-28 CTA-HL000100 Thread Tension Disk Alohy FA| 1 1 1 1 1
E-29 CMB-HMO000100 Thread Tension Adjusting Shaft ARy = F 1 1 1 1 1
E-30 CMB-HK001000 Thread Guide Plate Al okl I 1 1 1 1 1
E-31 DSN-AA000700 Nut HE 1 1 1 1 1
E-32 CMB-NB000100 Bobbin Winder Mes AZT| M A 1 1 1 1 1
E-33 DSC-BC000200 Screw [9/64" n=40] AZET| M A ELEAL 2 2 2 2 2
E-34 DSC-BF001700 Screw [11/64" n=40] AZT| RS E E LA 3 3 3 3 3
E-35 DBS-DB003500 Bobbin Winder Action Body Bushing [&Z7] &&x £4 1 1 1 1 1
E-36 DWS-AA011200 Washer for Bobbin Winder Driving Shaft [MZ7] 5% 2M 1 1 1 1 1
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Ref. No. Parts No. Note Name of Parts = o 1750 1790 Asgi'jj
SF | MG |MBL| MG |MBL

F-1 DSN-CC000100 Nut [9/16" n=20] e =HHE 1 1 1 1 1
F-2 DSC-HA000100 Screw [9/16" n=20] ot =HELIAL 1 1 1 1 1
F-3 DSP-AA001700 Presser Bar Spring otz =& AT 1 1 1

F-4 DSP-AA006200 Presser Bar Spring (Heavy) oY Y ATR(ZE) 1 1
F-5 CPB-KC000300 Presser Guide Bar A ==& 1 1 1 1 1
F-6 DBS-DA035200 Presser Bar Bushing FEU 24 1 1 1 1 1
F-7 CPB-KB001700 Presser Bar F& 1 1 1 1 1
F-8 DSC-BF003800 Screw [9/64" n=40] 2 ELA 1 1 1 1 1
F-9 CGA-GC018800 Presser Foot 1/4 22 1/4 (IO EE) 1 1 1 1 1
F-10 CPB-BH000700 Safety Guide M It0| = 1 1 1 1 1
F-11 CPB-BF000800 Presser Bar Holder FE Fol 1 1 1 1 1
F-12 DSC-BF001000 Screw [11/64" n=40] FE) &o| E LAt 1 1 1 1 1
F-13 CPB-CM000500 Presser Bar Lifter +Ed =207 1 1 1 1 1
F-14 DSC-CB000700 Screw [M5] FEU 2217] YA} 2 2 2 2 2
F-15 CPB-DF000500 Presser Bar Lifter Crank FEU 227 ™3 1 1 1 1 1
F-16 DSC-BF010100 Screw [9/64" n=40] AZP Ho| LEA} 1 1 1 1 1
F-17 DSN-AA001100 Nut [9/64" n=40] FEU 28 el 2AZ3 HE 1 1 1 1 1
F-18 DSP-AB003400 Spring For Presser Bar Lifter Lever FEH =22 el A=Y 1 1 1 1 1
F-19 CPM-CMO003300 Presser Bar Lifter Lever FEH =217] 2l 1 1 1 1 1
F-20 DPN-AD010600 Presser Bar Lifter Stud FEM 27| M F 1 1 1 1 1
F-21 DCL-AA005700 Collar For Presser Bar Lifter Stud FEM 22/7| eHF 712} 1 1 1 1 1
F-22 DSC-CA002400 Screw [11/64" n=40] 2 & 72} - LA} 2 2 2 2 2
F-23 DSC-CA006200 Screw [1/4" n=28] FEo 2217] alle] X[X| LhA} 1 1 1 1 1
F-24 DSN-AA003700 Nut [1/4" n=28] SEof 22/7] 2y XX HE 1 1 1 1 1
F-25 CPM-BH001100 Knee Lifter Connecting Rod F2 28 dd RE 1 1 1 1 1
F-26 DSC-FA013500 Stud Screw For Knee Lifter Connecting Rod ~ |[F8 28 12 RE ChLiA} 3 3 3 3 3
F-27 DSC-FA021400 Stud Screw For Knee Lifter Link 25 28 3 chtat 1 1 1 1 1 |Dec.09.09
F-28 CPM-CA002700 Knee Lifter Link £ 28 83 1 1 1 1 1
F-29 CPM-CR001200 Knee Lifter Bar FE 28 = 1 1 1 1 1
F-30 DSC-AC000400 Bolt [M6] CRYolM =Y EE 1 1 1 1 1
F-31 PSN-AA001400 Nut [M6] CREYOM =Y HE 1 1 1 1 1
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 /?,Z?ilfdd
SF | MG |[MBL| MG |MBL

G-1 CFA-CQ003400 Length Control Dial Plate Cto| et 2XHEH4) 1
G-2 CFA-CQ003200 Length Control Dial Plate cto| gt 2 XHEH(5) 1 1
G-3 CFA-CQ000800 Length Control Dial Plate clo| 2XHEH(7) 1 1
G-4 DSC-BF001900 Screw(3/16" n=28) crol Z DM LIAK3/16" n=28) 1 1 1 1 1
G-5 PPK-BA001600 O-Ring[P10] cho|Y & 28 1 1 1 1 1
G-6 CFA-KJ001500 Feed Regulator Dial Shaft ao|E =& clo|Y & 1 1 1 1 1
G-7 DPN-AA008700 Pin For Dial = 1 1 1 1 1
G-8 DSP-AA006400 Spring For Dial clo|y A= 2 1 1 1 1 1
G-9 CFA-DF001400 Feed Regulator olE =&7| 1 1 1
G-10 CFA-DF001300 Feed Regulator(BL) aolE =F7| (2l &) 1 1
G-11 DSC-CB001800 Screw(1/4" n=40) SZUFHE0| HELIAH1/4" n=40) 2 2 2 2 2
G-12 CFA-CH000200 Feed Regulator Eccentric Wheel Shaft  [Z|0|= =&7| HASF 1 1 1 1 1
G-13 DSC-BF002600 Screw(3/16" n=32) U 2H& 53 D™HLIAK3/16" n=32) 1 1 1 1 1
G-14 CLF-CC000800 Feed Regulator Connecting Rod M| AZRE=E(227) 1 1 1 1 1
G-15 DSC-FA013600 Stud Screw For F-15 Hety| AZRE chfab 1 1 1 1 1
G-16 CLF-KK001001 Feed Regulator Shaft Az 1 1
G-17 CLF-KK000201 Feed Regulator Shaft(BL) M| (2 =) 1 1 1 |Mar.02.12
G-18 DCL-AA005400 Stopper Collar For Feed Regulator Shaft |2 &t AEH 72} 1 1 1 1 1
G-19 DSC-CB000500 Screw(15/64" n=28) Ftal T LEAL 2 2 2 2 2
G-20 CLF-BJ001300 Slide Block Guide Plate £2l0|E =3 ohfiHE 2 2 2 2 2
G-21 DSC-BJ000200 Screw(11/64" n=40) O EF DY LIAL 4 4 4 4 4
G-22 CLF-CD000900 Slide Block S2lo|E S (F2|) 2 2 2 2 2
G-23 DPN-AA015200 Pin For Connecting Rod Io|E W AZRE AZHE 1 1 1 1 1
G-24 CLF-CC000701 Feed Cam Connecting Rod IOo|E A AABRE 1 1 1 1 1
G-25 PBR-BA002800 Needle Bearing HolE Hof & 1 1 1 1 1
G-26 CLF-DC003300 Feed Cam Ijo|E 2 1 1 1
G-27 CLF-DC000800 Feed Cam (BL) ol = (28 =) 1 1
G-28 DSC-CB000400 Screw [1/4" n=40] To|= 4 TIX™LIAL 2 2 2 2 2
G-29 CLF-BJ001200 Bearing Cover For Feed Cam /ol E A Ho{E 7t 1 1 1 1 1
G-30 DSC-BB002000 Screw(9/64" n=40) ZE20| HA| 22LEAH9/64" n=40) 2 2 2 2 2
G-31 CLF-CB004100 Level Feed Crank FHU I3 1 1 1
G-32 CLF-CB001500 Level Feed Crank (BL) FEU) IY I (28 F) 1 1
G-33 DSC-BA001300 Screw(1/4" n=28) LE YT FHLIAK1/4" n=28) 1 1 1 1 1
G-34 CLF-CA000800 Level Feed Connecting Link 5 mo|E AZZ A (KS007) 1 1 1 1 1
G-35 DPN-AA008900 Connecting Link Pin A HE 1 1 1 1 1
G-36 PSR-AC000500 E-Ring(¢6) E2(46) 2 2 2 2 2
G-37 DSP-AB006600 Feed Adjusting Spring ol =8 AxE 1 1 1 1 1
G-38 CFA-BB003500 Bracket for Spring Az ol E2pl 1 1 1 1 1
G-39 DSN-AA000200 Nut [3/16" n=28] HE 1 1 1 1 1
G-40 DSC-BF008400 Screw [3/16" n=28, L=10] To|E =™ A=a IXLIA} 1 1 1 1 1
G-41 DSC-BF000600 Screw [3/16" n=28, L=8] AxlZo| B2 DX LIAL 2 2 2 2 2
G-42 DWS-AA000600 Washer 24M 2 2 2 2 2
G-43 CFA-KF000900 Reverse Feed Control Shaft Azl = 1 1 1 1 1
G-44 PSR-AC000800 E-Ring(¢8) E2(48) 1 1 1 1 1
G-45 DWS-AA005600 Washer 24M 1 1 1 1 1
G-46 CFA-BJ000700 Cover for Reverse Feed Control Shaft|23Zlallt] & 1 1 1 1 1
G-47 PSC-AC001500 Screw [M4XxP0.7, L=8] He DHLEAL 3 3 3 3 3
G-48 DSP-AC008600 Reverse Feed Lever Return Spring AXlEH FHAZY 1 1 1 1 1 |Aug.31.09
G-49 CFA-CM000800 Reverse Feed Lever o Zl e 1 1 1 1 1
G-50 CFA-BB003600 Bracket for Reverse Feed Lever Azl 2213 1 1 1 1 1
G-51 DSC-BJ002400 Screw [3/16" n=32, L=10] o Zlaj| ] e LEAL 1 1 1 1 1
G-52 CFA-BB003400 Stopper for Reverse Feed Lever AXEH AEH 1 1 1 1 1
G-53 CFA-KZ000100 Stopper for Return Spring SHAZZY AEH 2 2 2 2 2
G-54 PBS-BA000100 Reverse Lever Shaft Bushing (Front) |¥Zlale & M= 4(DU 1020) 1 1 1 1 1
G-55 PBS-BA000700 Reverse Lever Shaft Bushing (Rear) |¥Zl2lH & F24(DU 1012) 1 1 1 1 1
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
H-1 DBS-DA015500 Feed Rock Shaft Bushing(Front) FEU M R4 1 1 1 1 1
H-2 DSC-CA000800 Screw [15/64" n=28] ol DHLEAL 2 2 2 2 2
H-3 DBS-DA015600 Feed Rock Shaft Bushing(Rear) Tl = 24 1 1 1 1 1
H-4 CLF-KC002200 Feed Rock Shaft =gl 1 1 1 1 1
H-5 DCL-AA005800 Collar For Feed Rock Shaft UM Ft2t 2 2 2 2 2
H-6 DSC-CA001900 Screw [1/4" n=40] et DY LA} 4 4 4 4 4
H-7 CLF-CB004400 Feed Bar Crank EUEE 383 1 1 1 1 1
H-8 DSC-BA000400 Screw [3/16" n=28, L=17] SU2HA 33 ELEAL 2 2 2 2 2
H-9 CLF-KH000701 Feed Bar Eccentric Shaft SHEE HAZ 1 1 1 1 1
H-10 DWS-AA021600 Washer U A HAS 9N 2 2 2 2 2
H-11 DSC-BJ000400 Screw [3/16" n=32] sS4 EHE HAS TYLIAL 1 1 1 1 1
H-12 CLF-BA001801 Feed Bar = e 1 1 1 1 1
H-13 DSC-BJ004100 Screw [1/8" n=44] S =0l =HLIAL 1 1 1 1 1
H-14 DSN-AA002700 Nut [1/8" n=44] EU =0l =HLIAIEHE 1 1 1 1 1
H-15 CGA-GB008800 Feed Dog 1/4" =4 1/4" 1 1 1 1 1
H-16 DSC-AC001500 Screw [1/8" n=44] S DHLIAL 2 2 2 2 2
H-17 CLF-BB001100 Feed Bar Fork SUEE =3 1 1 1 1 1
H-18 DSC-AA000300 Screw [15/64" n=28] SRR Z3 E LA} 1 1 1 1 1
H-19 DWS-AA014400 Washer for Feed Bar Fork EU A =3 oM 1 1 1 1 1
H-22 CLF-BJ001700 Guide Plate for Feed Bar Fork EUgtE 23 Jfo|=m 1 1 1 1 1
H-23 DSC-HZ002300 Adjusting Screw for Feed Bar Fork  |&U 2tal 23 =HLIAL 1 1 1 1 1
H-24 DSC-BJ000200 Screw [11/64" n=40] SL A T3 JI0|EE DHLIAL 1 1 1 1 1
H-25 CLB-BG006200 Felt Holder & E Zro| 1 1 1 1 1
H-26 PSC-BF000600 Screw [M3xP0.5, L=4] 2 ETO| DM LEA} 1 1 1 1 1
H-27 AS—-005117-00 Feed Bar Slide Block Ass’y sHEHE 0| S3(X) 1 1 1 1 1
H-28 | CLF-CD001300 Feed Bar Slide Block SHEE 0Ny 53 M1 pa) ]|
H-29 CLF-BB001200 Block Guide =3 7tol= OAROREOERORNEY
H-30 PSC-BB002600 Screw [M2XP0.4, L=4] 22 7fo|= DA} (4) ] (4) | @) | @ | @)
H-31 CLB-JL012900 Felt A HE A 1 1 1 1 1
H-32 CLB-JL013000 Felt B HEB 1 1 1 1 1
H-33 CGA-GB001300 Feed Dog 1/4”(BL) =4 1/47(BL) 1 1
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Asss?bly
SF | MG |[MBL| MG |MBL
-1 SBT160-00001 Reverse Feed Solenoid Ass'y ARl &e ol E (X) 1 1 1 1 1
|-2 CFA-BJ001500 Reverse Feed Solenoid Base Arl&y o= FaHE 1 1 1 1 1 [Apr.12.10
-3 SC-024S-7400 Screw [11/64" n=40, L=7] ARl&e co|= DHLIAL 3 3 3 3 3
-4 SC-0183-2070 Screw [15/64" n=28, L=9] A& ol = FRE THLIAL 2 2 2 2 2
-5 06-045A-106L Reverse Feed Solenoid Crank Support |2 Xl &2l c0|= 3 3 9+A| 1 1 1 1 1
-6 CFA-CB002002 Reverse Feed Solenoid Crank AXl&e ol 3H3A 1 1 1 1 1
-7 DWS-AA013200 Washer 2kM 1 1 1 1 1
-8 PSC-AC000600 Screw [M6] i1y 2 1 1 1 1 1
-9 CFA-CA001900 Reverse Feed Solenoid Crank Link | Z&l&2|-0|E A2 33 1 1 1 1 1
-10 DSC-FA013300 Hinge Screw [15/64" n=28] AZZ 3 chfab 1 1 1 1 1
I-11 DSN-AA000400 Nut [15/64" n=28] HE 1 1 1 1 1
=12 CFA-CB002100 Reverse Feed Crank AXIHT 1 1 1 1 1
I-13 DSC-CB001800 Screw [1/4" n=40, L=6] I LA} 2 2 2 3 3
[-14 DPN-AD012200 Reverse Feed Crank Connecting Pin |9Z 3243 oA H 1 1 1 1 1
-15 DSC-BF002600 Screw [3/16" n=32, L=8] AXIYT AR E DHLIAL 1 1 1 1 1
=17 CFA-FZ000200 Reverse Feed Lever Stopper Rubber |22 AEH 115 1 1 1 1 1
I-18 CRB-LC000201 Reverse Feed Button Case AR E 70| A 1 1 1 1 1
-19 CRB-LF000100 Insulation Film AR E AR HA EZE 1 1 1 1 1
[-20 ARB-PS000400 Reverse Feed Button Ass'y AR E(XE) 1 1 1 1 1
[-21 DSP-AA006600 Spring for Reverse Feed Button AZHE AZY 1 1 1 1 1
|-22 PSR-AC000400 E-Ring [$3] EY 1 1 1 1 1
I-23 CRB-BJ000300 Stopper for Reverse Feed Button AXHE AEH 1 1 1 1 1
-24 DSC-BJ001100 Screw [9/64" n=40] AXNHE AEH THLIAL 1 1 1 1 1
I-25 CA-001445-00 Reverse Feed Button Switch Ass'y  |HZXIHE AQ|X|(X) 1 1 1 1 1
I-26 DSC-BA001200 Screw [3/32" n=56] AXHE AX|(x=) DX LIA} 2 2 2 2 2
=27 DSC-BF012800 Screw [M4XP=0.7] AR E QY H LEA} 1 1 1 1 1
[-28 DSC-BJ000200 Screw [11/64" n=40] AT E AHO|A DHLIAL 2 2 2 2 2
-29 SC-024S-7400 Screw AX I T THLIAL 1 1 1 1 1
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL
J-1 CLS-KF001100 Lower Shaft St 1 1 1 1 1
J-2 DBS-DA036101 Lower Shaft Front Bushing st ™M R4 1 1 1 1 1
J-3 DSC-CA000800 Screw [15/64" n=28] A DFLIA} 2 2 2 2 2
J-4 DBS-DA036000 Lower Shaft Middle Bushing 5t £ 24 1 1 1 1 1
J-5 CLB-JD000100 Felt for Lower Shaft Bushing St RN WE 2 2 2 2 2
J-6 PBR-AA007400 Bearing [6004ZZNR] 5t & HoE 1 1 1 1 1
J-7 DCL-AB002200 Bearing Bushing oF% Ho{E &4 1 1 1 1 1
J-8 PBR-AA002400 Bearing [6204ZZNR] S5tE = Hlold 1 1 1 1 1
J-9 GP-008700-02 Timming Belt Pulley(L) PointS:®57.74<-0.1~-0.2> |Et0|Y HE Za|(s}) Zt2IS:057.74<-0.1~-0.2> 1 1 1 1 1
PL-000069-00 Timming Belt Pulley(L) PointA:#57.74<-0.25~-0.35> |Et0|Y H E E2|(5}) Z{QIA:057.74<-0.25~-0.35> | 1 1 1 1 1
DPL-BD004600 Timming Belt Pulley(L) PointB:®57.74<0~+0.1> |Et0|Y HE Z2|(5}) Z+2IB:957.74<0~+0.1> 1 1 1 1 1 |Aug.25.10
DPL-BD004700 Timming Belt Pulley(L) PointC:®57.74<+0.1~+0.2>|El0| Y W E Z2|(3}) Zt2IC:957.74<+0.1~+0.2>| 1 1 1 1 1
DPL-BD004800 Timming Belt Pulley(L) PointD:®57.74<+0.2~+0.3>|Eto| Y H E E2|(5}) 2+2ID:057.74<+0.2~+0.3>| 1 1 1 1 1
J-10 DSC-CB001800 Screw [1/4" n=40] WED THLIAL 4 4 4 4 4
J-11 DSC-CB000400 Screw [1/4" n=40] DX LA} 2 2 2 2 2
J-12 CLF-DC001100 Vertical Feed Eccentric Cam HA A 1 1 1 1 1
J-13 DGR-ABO001100 Lower Shaft Gear 5tE 7104 2 2 2 2 2
J-14 DSC-CB001000 Screw [1/4" n=40] O LEAL 5 5 5 5 5
J-15 CLS-BJ001700 Bearing Pushing Plate #Hold =58 1 1 1 1 1
J-16 DSC-BB003700 Screw [9/64" n=40] H o1 3 +E 2 ELIAL 2 2 2 2 2




Hook Mechanism

= A




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
K-1 CHB-BA003200 Rotary Hook Base(Left) = 2E(zh 1 1 1
K-2 CHB-BA003101 Rotary Hook Base(Left)-Large Hook |& 2+&l(Zh)-2u= 1 1
K-3 CHB-BA003300 Rotary Hook Base(Right) = ghEl(9) 1 1 1 1
K—-4 CHB-BA003400 Rotary Hook Base(Right)-Large Hook |& 2+l ()2t = 1 1
K-7 DGR-AB002800 Hook Gear 7|04 2 2 2 2 2
K-8 DSC-CB001000 Screw [1/4" n=40] 0 LA 6 6 6 6 6
K-9 DBS-DB004600 Rotary Hook Bushing(Lower) ZHz| & RA(TF) 2 2 2 2 2
K-10 PSC-CB000200 Screw [11/64" n=40] A DHLIAL 4 4 4 4 4
K-11 DBS-DA031300 Rotary Hook Bushing(Upper) 282 & R4(k) 2 |2 2
K-12 DBS-DA015900 Rotary Hook Bushing(Upper)-Large Hook| 2E{2| & RA(L)-281= 2 2
K-13 CHB-BN000300 Hook Thrust Ring = gE 2 2 2
RI-000175-00 Hook Thrust Ring (1.55mm) = gbzEl 2l (1.55mm)
RI-000177-00 Hook Thrust Ring (1.95mm) = gkl 2 (1.95mm)
K-14 DWS-AA001400 Hook Thrust Washer = HHE 9t 2 2
K-15 PBR-BA002900 Rotary Hook Needle Bearing 22| & UE ol 2 2
K-16 DSR-AF000100 Rotary Hook Bearing Stop Ring 2Ez2| & B/R(5AY) 2 2
K=17 CHB-CA000400 Opener Link x4 &3
K-18 CHB-CA000100 Opener Link—Large Hook ol HJ-28| = 2 2
K-19 CHB-CM000200 Opener Lever I 2 2 2 2
K-20 CHB-CM000100 Opener Lever—Large Hook I 28 = 2 2
K-21 DSN-AA000600 Nut[3/16" n=32] T4 HE 2 2
K-22 DSC-GB000400 Screw For Opener Link Shaft x4 3 F 2 2
K-23 CHB-HNO000800 Opener Hel 7oA 2= 14 2 2 2
K-24 CHB-HNO000101 Opener—Large Hook Hul Ho|lA @ZI{-2u & 2 2
K-25 DWS-AA003800 Washer LI 2kM 2 2 2 2 2
K-26 DSC-BJ001400 Screw [9/64" n=40] I IHLIAL 2 2 2 2 2
K-27 CHB-KF000100 Opener Lever Shaft LIl HF 2 2 2 2 2
K-28 CLB-JD000300 Oil Wick 2 M| 2 2 2 2 2
K-29 DSC-CA003000 Screw([3/16" n=32] I g F DYLIA} 2 2 2 2 2
K-30 CHK-HA002700 Hook = H12-15L 2
K-31 CHK-HA002600 Hook = H12-15L(TRI) 2
K-32 CHK-HA002800 Hook = H12-15LC TRI/CP 2
K-33 CHK-HA001000 Hook-Large Hook £ H12MC(1) TR/CP-BR 2 2
K-34 DSP-BA002800 Bobbin Tension Spring 5| ™ GX| AT 2 2 2
K-35 DSP-BA002100 Bobbin Tension Spring-Large Hook |23 WX AZ -2 = 2 2
K-36 CHK-HB001100 Bobbin Hul 2 2 2
K-37 CHK-HB000800 Bobbin—Large Hook Hul-2ou| = 2 2
K-38 CHK-HC001000 Bobbin Case-Large Hook Sl 7ilo|A 7426 & 2
K-39 CHK-HC001700 Bobbin Case ol Ao|A 74 2
K-40 CHK-HC001100 Bobbin Case—Large Hook 2ol go|A 26 = 2
K-41 WS-000611-00 Washer For Hook Base (t=1) = 2hEl 9tM (t=1) 2 2 2 2 2
WS-000612-00 Washer For Hook Base (t=1.2) = 2HEl 9tM (t=1.2) 2 2 2 2 2
WS-000613-00 Washer For Hook Base (t=1.4) Z 9 ot (t=1.4) 2 2 2 2 2
K-42 DSC-BJ004400 Screw For Hook Base = ghE I LEA}L 2 2 2 2 2
K-43 CHB-BF000100 Pinch Sleeve(Upper) = ghEl S22 (L) 2 2 2 2 2
K-44 CHB-BF000200 Pinch Sleeve(Lower) = ghEl S2|E(T) 2 2 2 2 2
K-45 DSC-BF012900 Screw [15/64" n=28)] &2|2 THLIAL 2 2 2 2 2
K-46 CLB-BG006400 Holder for Hook Gear Felt(Right) = 7|0f EFoO|(P) 1 1 1 1 1
K-47 CLB-BG006500 Holder for Hook Gear Felt(Left) = 7|0 MEFoOI(F) 1 1 1 1 1
K-48 CLB-JL013200 Hook Gear Felt = 7|0 dE 2 2 2 2 2
K-49 DSC-BJ001100 Screw = 7|0 M EZO| LA} 4 4 4 4 4
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Ref. No. Parts No.  [Note Name of Parts = = 1750 1790 Assflz]bly
SF | MG |MBL| MG |MBL

L1 ALB-PS003101 Oil Tank Ass'y ™M A(x) 1 1 1 1 1
L-2 CLB-JP004401 Qil Tank Nipple A Qs LZE A 2| 2| 2 2
L-3 CLB-JP004500 Qil Tank Nipple B Qs LZB 12| 2 3
L-4 PSC-AC002600 Screw [M8, L=14.5] Q2Ued 3 psfLiAb 2 |1 1

L-5 DPK-CB000700 Rubber Cap 2oey3 neapy 1 1 1 1 1
L-6 PPK-BA002400 O-Ring (P30) 2983 0g 1 1 1 1 1
L-7 DSC-BF008400 Screw [3/16" n=28, L=11] QolE g IR LA 2|2 | 2|22
L-8 CLB-JH001000 Qil Terminal 22E{n|d 1 1 1 1
L-9 CLB-JG000100 Hose [$6Xd8, L=130] QoFold 29 $A 1 1 2 | 2
L-10 CLB-JG001000 Hose [$8X$10, L=70] 2 T A 1 1 1 1 1
L-11 CLB-JG000100 Hose [$6X$8, L=50] =232 2Y 54 1 1 1 1 1
L-12 CLB-JL013300 Felt SR HE 2 | 2| 4| 4
L-13 CLB-JD000300 Qil Wick [L=220] =7 74 1 1 1 1 1
L-14 CLB-BH001300 Hose Holder S Fol 1| 2| 2| 3|3
L-15 DSC-BF000600 Screw [3/16" n=28, L=8] 2E{o|d FHLAb 1 1 1 1
L-16 CLB-JL007000 Felt SR HE 1 1 2 | 2
L-17 DPK-CB000200 Rubber Cap 2oeo|g D2opy 1 1 2 | 2
L-18 CLB-BF000200 Hose Holder(Small) SA Fo|(x) 5|16 |6 | 7|7
L-19 CLB-JH000600 Oil Terminal (small) 2 Eo|d(x) 1 1 1 1 1
L-20 DPK-CA002200 Qil Cap A opi 1 1 1 1 1
L-21 DSC-BJ001100 Screw [9/64" n=40] QUE{o|d(4) ELIAF 4| 4| 4| 4| a4
L-22 CLB-JG000500 Hose C [p3Xd5, L=140] A A 1 1 1 1 1
L-23 CLB-JG000500 Hose C [p3xd5, L=230] ZH|O|A(F) 22 A 1 1 1 1 1
L-24 CLB-JG000500 Hose C [¢p3xd5, L=180] ZHjo|A(R) 2 A 1 1 1 1 1
L-25 CLB-JG000500 Hose C [p3Xd5, L=220] o 99 sA 1 1 1 1
L-26 CLB-JG000500 Hose C [p3xd5, L=220] Histh =g 29 s 1 1
L-27 CLB-JD000300 Qil Wick [L=150] =27 74 1 1 1 1 1
L-28 CLB-JD000300 Qil Wick [L=260] ZHlolA(F) 27 |4 4 | 4| 4] 4
L-29 CLB-JD000300 Qil Wick [L=210] ZH0|A(R) 27 T4 22| 2|2
L-30 CLB-JD000300 Qil Wick [L=260] HEpE 2% 74 1 1 1 1
L-31 CLB-JD000300 Qil Wick [L=260] HHeCiZal g 37 F4 1 1
L-32 CLB-JP000100 Nipple YA S 2 1 2] 2
L-33 CLB-BF000400 Qil Hose Holder s Fol 2 | 2| 2
L-34 CLB-BJ001900 Qil Shield Plate FUE 1 1 1

L-35 CLB-BJ002300 Qil Shield Plate FYE(ZE) 1 1
L-36 CLB-JL006400 Qil Felt for Thread Take-up Lever  |A#7| 2§ HE 1 1 1 1 1
L-37 CLB-BJ002100 Qil Cover Holder 7|£9t0] FEE(C) 1 1 1 1 1
L-38 DSC-BJ004700 Screw [3/16" n=32] SUbE DELIAL 1 1 1 1 1
L-39 CLB-LA001100 Qil Cover U7 1 1 1 1 1
L-40 DSC-BA000800 Screw [15/64" n=28, L=10.5] 227 THLIA} 3|3 | 3|33
L-41 CLB-JL000800 Felt M| ge 3|3 |3]|3]|3
L-42 PSC-CB000100 Screw [M6, L=8] AU opfLpAb 1 1 1 1 1
L-43 CLB-JD000300 Qil Wick [L=360] SHUY 7 74 1 1 1 1 1
L-44 CLB-JD000300 Qil Wick [L=100] EUYE HAS 27 74 1 1 1 1 1
L-45 CLB-JD000300 Oil Wick [L=100] 7| /4 2|2 | 2|22
L-46 CLB-JL001700 Felt Hibv|ge 1 1 1 1 1
L-47 CLB-BG004200 Qil Wick Holder M| FAZO| 1 1 1 1 1
L-48 DSC-BJ004600 Screw [1/8" n=44] M| FAZ0| TF LA 2|2 |2 |2|2
L-49 CLB-JL003000 Felt ERN IR UE 2|2 |2 ]2]|¢2
L-50 DPK-CB001101 Rubber Cap 12 ot7H(Hole) 1 1 1 1 1 |Aug.22.11
L-51 CLB-FZ000500 Qil Adjusting Tube g 2|2 | 2|22
L-52 DSC-BF019200 Oil Adjusting Screw [3/16" n=32]  |6}% 22 =HLIA} 2|2 |2 |2|2
L-53 DSP-AA016800 Spring for Oil Adjusting Screw 5t 2 =HLIALAZE 2 2 2 2 2
L-54 CHB-FC000500 Gasket for Hook Base Cover SHHE AT 2 2 2 2 2
L-55 CHB-LA002000 Hook Base Cover S HrE 7] 2 2 2 2 2
L-56 DSC-BF010100 Screw [9/64" n=40] At DH LA} 8| 8| 8| 8|8
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
L-60 DPK-CB000400 Rubber Cap D2 opf 1 1 1 1 1
L-61 CLB-LA001200 Hook Gear Cover(Left) F7|0{AHH (F) 1 1 1 1 1
L-62 CLB-LA001300 Hook Gear Cover(Right) Z7|0{FHH(R) 1 1 1 1 1
L-63 CLB-JP003700 Oil Hose Nipple SALE 1 1 1 1 1
L-64 CLB-JG000500 Hose C [¢3Xd5, L=150] A s 1 1 1 1 1
L-65 CLB-JP004600 Nipple(M5) A LE 2 2 2 2 2
L-66 CLB-BK001000 Oil Regulator Block QAXH/EE 1 1 1 1 1
L-67 PPP-AB000400 Oil Regulator LAXHT| 1 1 1 1 1
L-68 PSC-AC018000 Screw [M4xL16] LAXHETI| 55 DHLIA} 1 1 1 1 1
L-69 PWS-CA000700 Spring Washer AT QLM 1 1 1 1 1
L-70 DWS-AA000500 Washer 2FM 1 1 1 1 1
L-71 CLB-JL006300 Face Plate Felt HE e 1 1 1 1 1
L-72 CLB-BH001700 Face Plate Felt Holder i HE Fol 1 1 1 1 1
L-73 CLB-JL001000 Oil Return Felt 2R QU HE 1 1 1 1 1
L-74 CLB-JL001200 Arm Oil Return Felt ot etx HE 1 1 1 1 1
L-75 CLB-JG000100 Oil Hose for Arm Oil Return Felt ot 5t HE 22 A 1 1 1 1 1
L-76 CLB-BG001000 Oil Hose Holder 22 s A Fo| 1 1 1 1 1
L-77 DSC-BJ001100 Screw 2 SAZO| LIA} 1 1 1 1 1
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL
M-1 CTT-KZ000100 Moving Knife Shaft(L) SHA=(F) 1 1 1 1 |Aug.31.09
M- CTT-KZ000200 Moving Knife Shaft(R) SHAZ(R) 1 1 1 1 |Aug.31.09
M- CTT-NA001100 Moving Knife SH A (2122707-553A) 2 2 2 2 |Aug.31.09
M-4 DSC-BB001400 Screw [11/64" n=40] SHA I™LEAL 6 6 6 6
M-5 DCL-AA005900 Moving Knife Shaft Collar sHA% 72t 2 2 2 2
M-6 PSC-CB000200 Screw [M4] ST H=E0| HELIAHMA) 4 4 4 4
M-7 CTT-BJ003800 Thread Catcher A Fol 2 2 2 2
M- CTT-NB001200 Fixed Knife DM M A(2122707-556A) 2 2 2 2
M-9 DWS-AA002100 Washer For Moving Knife Tension Adjusting | S Ml A 22 =& 2fM 2 2 2 2
WS-000625-00 Washer For Moving Knife Tension Adjusting(t=0.4) | = 0| & =™ 9tM(t=0.4) 2 2 2 2
M-10 CTT-BB002400 Moving Knife Bracket SHA 2213 2 2 2 2
M-11 PSC-AC001500 Screw [M4x0.7] SHAE2IP DHLIAL 4 4 4 4
M-12 DBS-DB004500 Moving Knife Shaft Bushing(L) SH A A(F 1 1 1 1
M-13 DBS-DB004400 Moving Knife Shaft Bushing(R) SH A A (%) 1 1 1 1
M-14 STT260-00001 Thread Trimming Solenoid Ass'y AR & O|E(x) 1 1 1 1
M-15 CTT-BB002300 Bracket For Solenoid Ass'y AR &0l = B2l 1 1 1 1
M-16 PWS-CA000500 Spring Washer A2 kM ($6) 4 4 4 4
M-17 PSC-AC001200 Screw [M6] A2 &0l E EapAl FELIAL 2 2 2 2
M-18 CTT-CM002000 Clutch Lever L 1 1 1 1
M-19 DSC-FA014000 Stud Screw For Clutch Lever EC R =N 1 1 1 1
M-20 DSC-CA003300 Screw For Clutch Lever Pin 22| 2] ELIA 1 1 1 1
M-21 DSN-AA000300 Nut [11/64" n=40] HE 2 2 2 2
M-22 CTT-CA001100 Thread Trimming Rock Link AME eE 83 1 1 1 1
M-23 CTT-KC000800 Thread Trimming Rock Link Shaft AR E d3as 1 1 1 1
M-24 DSC-CB000100 Screw [M5x%0.8] AME 2F BIF IFLIAL 1 1 1 1
M-25 CTT-FB000200 Cushion Rubber FM4 12(B) 1 1 1 1
M-26 DSP-AA006500 Return Spring For Stopper Pin AEN H S AT 1 1 1 1
M-27 CTT-BF001100 Holder For Stopper Pin AR 28 20 1 1 1 1
M-28 PWS-CA000500 Spring Washer A= 2kM($6) 4 4 4 4
M-29 PSC-AC000600 Screw [M6] AME N 2SE 20 1F LA} 2 2 2 2
M-30 DSC-GB000300 Screw For Stopper Pin AEIH ELEA} 1 1 1 1
M-31 DWS-CA000100 Washer For Stopper Pin =IVS| 3 3 3
M-32 DSN-AA001400 Nut [3/16'n=32] HE 4 4 4 4
M-33 CTT-CL000300 Roller For Thread Trimming Cam AR 288 1 1 1 1
M-34 DSC-GA000400 Stud Screw For Thread Trimming Cam Roller [AFE Z4 2{ THpAL 1 1 1 1
M-35 CTT-DD000300 Thread Trimming Cam APEL A 1 1 1 1
M-36 DSC-CB000400 Screw [1/4" n=40] AR OIFLEAK(1/4" n=40) 3 3 3 3
M-37 DSC-HD000600 Adjusting Screw For Return Spring  |2X & Z0| FLIA} 1 1 1 1
M-38 DSP-AB003600 Thread Trimming Return Spring AMEeEH AZE 1 1 1 1
M-39 DSC-HD000200 Return Spring Hook 2|8 Ama Ho| FLIAL 1 1 1 1
M-40 PBR-GB000100 Rod End Bearing(R) REHE(R) 1 1 1 1
M-42 CTT-CC001400 Joint Connection Stud (1/16"~11/, ") = X=QAE AZE(1/16"~11/, ") 1 1 1 1
M-43 PBR-GB000500 Rod End Bearing(L) TE HE(F}) 1 1 1 1
M-44 DSN-AA002600 Nut(L) [M5x0.8] = ZQIE EHU{E(FLIAY 2 2 2 2
M-45 DSC-FA014100 Stud Screw For Rod End Bearing(R) |RE M E() ELIAL 1 1 1 1
M-46 DSC-FA012700 Stud Screw For Rod End Bearing(L) |RE OHE(Z}) ShbA} 1 1 1 1
M—-47 CTT-CB001500 Moving Knife Shaft Crank(R) SHA £ 3AHA(R) 1 1 1 1
M-48 PSC-AC006100 Screw [M5X0.8] SHA £ 3WF ELAL 2 2 2 2
M-49 CTT-CC001200 Moving Knife Shaft Connection Rod(R) |[SH A & ¥Z R=(]) 1 1 1 1
M-50 CTT-CC001300 Moving Knife Shaft Connection Rod(L) |[SM A & 42 RE(FH 1 1 1 1
M-51 DSC-FD001300 Hinge Screw SHA £ dZ RE SIX|LIA} 2 2 2 2
M-52 DWS-AA000600 Washer AEIH Z QM 2 2 2 2
M-53 PSC-AC011800 Screw [M5x0.8] SZE 2E(M5X0.8) 2 2 2 2
M-54 CTT-CB001400 Moving Knife Shaft Crank(L) SHA = IBF(F) 1 1 1 1
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL

N-1 ATA-PS002700 Thread Tension Control Ass'y(Foundation) A=A Z&[(X)-2HE2& 1
N-2 ATA-PS006001 Thread Tension Control Ass'y(General) [AZ=H Zx|(X)-2EtE 1 1
N-3 ATA-PS005901 Thread Tension Control Ass'y(Heavy) [ =& ZX|(X)-FE& 1 1
N-4 DSP-BA000700 Thread Tension Spring(Foundation) |AZH] =& AzZal-duE5g 2
N-5 DSP-BA001000 Thread Tension Spring(General) AT = AzZg-dukg 2 2
N-6 DSP-BA002300 Thread Tension Spring(Heavy) AEH = H AZY-FEE 2 2
N-7 CTA-BJ002400 Thread Tension Plate AT o 1 1 1 1 1
N-8 CTA-HMO001700 Thread Tension Stud AT =HF 1 1 1 1 1
N-9 DSP-BB000800 Thread Take-up Spring(Left) AR 7| A= (F 1 1 1 1 1
N-10 CTA-BJ002300 Thread Take-up Spring Guide Plate |AA{7| A=& ok fj it 2 2 2 2 2
N-11 DWS-AA013600 Plate for Guide Plate AT A=Y ohf 2a|u 1 1 1 1 1
N-12 DCL-BB001800 Washer for Guide Plate A7 Az ohlE oty 2 2 2 2 2
N-13 DCL-BB001900 Collar for Guide Plate A7 Az okl E Fh2t 1 1 1 1 1
N-14 DSP-BB000700 Thread Take—up Spring(Right) A7 AZE(R) 1 1 1 1 1
N-15 CTA-BA0O00900 Body for Thread Take—up Spring AT 2™ ZA 1 1 1 1 1
N-16 DSC-CA003100 Screw [1/8" n=44, L=4] AT A= ZH DHLAL 2 2 2 2 2
N-17 DSN-CD000700 Nut for Thread Tension Stud AT xHE HE 1 1 1 1 1
N-18 CTA-BK000200 Adjusting Plate for Thread Take-up Spring [M&{7| A= =X It 1 1 1 1 1
N-19 CTA-BJ002200 Stopper for Thread Take—up Spring [MAf7| A=Z2 AET 1 1 1 1 1
N-20 DSC-BF016100 Screw [9/64" n=40] AT AZ2 AETH DX LIA} 1 1 1 1 1
N-21 CTA-KF000200 Thread Take—up Spring Guide Shaft |Az{7] A=Z& ohfiF 1 1 1 1 1
N-22 CTA-HM001800 Stud for Thread Tension Control (Large) |&Al&H2d =& chfAK(CH) 1 1 1 1 1
N-23 CTA-HM001600 Stud for Thread Tension Control (Small) |&Al &2 =& ShfAH(A) 1 1 1 1 1 (=)
N-24 DPN-AA009300 Pin for Tension Disk (Small) AT ZEFHA IF (D) 1 1 1 1 1
N-25 DPN-AA009400 Pin for Tension Disk (Large) AT =FEFHA IH () 1 1 1 1 1
N-26 DPN-AA009000 Pin for Thread Guide Aokl m 1 1 1 1 1
N-27 CTA-HMO001900 Stud for Thread Guide (Large) S Aokl chpAK(CH) 1 1 1 1 1
N-28 CTA-HM002000 Stud for Thread Guide (Small) B Ao ThpAK(A) 1 1 1 1 1
N-29 DSN-AA003300 Nut [11/64" n=40] Hx Mohll HE 2 2 2 2 2
N-30 DPN-AA009100 Thread Release Pin (Small) A=F7| H(x) 1 1 1 1 1
N-31 DPN-AA009200 Thread Release Pin (Large) Al=F7| E(}) 1 1 1 1 1
N-32 CTA-HLO01100 Thread Tension Disk AlEted =MFA| 4 4 4 4 4
N-33 CTA-BJ002000 Plate for Thread Tension Disk AT ZEHFPA FEH 1 1 1 1 1
N-34 CTA-BJ000100 Stopper for Thread Tension Spring |[AMZ&E] =& AzZg AEH 2 2 2 2 2
N-35 DSN-CD000100 Control Cap for Thread Tension SIA Aad =™ 1 1 1 1 1
N-36 CTA-HL001200 Sub Thread Tension Disk Hx MR =EHA| 4 4 4 4 4
N-37 DSP-BA002200 Sub Thread Tension Spring Hx Mz Axg 2 2 2 2 2
N-38 DSN-CC000400 Sub Thread Tension Nut Hx MEY =™ HE 2 2 2 2 2
N-39 CTA-HKO000900 Thread Guide Plate Al obLy 1 1 1 1 1
N-40 DSC-BF013100 Screw [9/64" n=40] AoHNE TF LA} 1 1 1 1 1
N-41 DBS-DB007900 Thread Guide Bushing Alohl 24 1 1 1 1 1
N-42 CTR-BHO001100 Thread Tension Release Spring Me=FI| A=Y 1 1 1 1 1
N-43 CTR-BJ001400 Thread Tension Release Plate ASFT|EHIAHE) 1
N-44 CLP-BJ001700 Thread Tension Release Plate(T/T) [&=F7|EHALE) 1 1 1 1
N-45 DSC-FA014400 Stud Screw for Thread Tension Release Plate |Al = 3= 7| T CHpA} 2 2 2 2 2
N-46 CTR-KC000600 Thread Tension Release Bar HEFI = 1 1 1 1 1
N-47 CTA-BJ001900 Stopper for Thread Take—up Spring [MAH7]| A= AET 1 1 1 1 1
N-48 DSC-BA000900 Screw [9/64" n=40] M7 A2 AETH DFLIA} 2 2 2 2 2
N-49 DSC-BF010100 Screw [9/64" n=40] AAe =™ME DHLIAL 1 1 1 1 1
N-50 DSC-BJ000400 Screw [11/64" n=40] AREER DHLIAL 1 1 1 1 1
N-51 STR160-00001 Thread Tension Release Solenoid Ass'y [&&=F7| &2l 0| =E(x) 1 1 1 1
N-52 PSC-AC006100 Screw [M5%P0.8] &8 o|= ™LA} 2 2 2 2
N-53 DWS-CA000100 Washer OHLEAL 2k 2 2 2 2
N-54 DTC-AH000100 Cable Holder 70l & &ol 1 1 1 1
N-55 CMB-HK002200 Thread Guide M7 Aol 2 2 2 2
N-56 DSC-CA000300 Screw [3/16" n=28] MY Mol D LEAL 2 2 2 2
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Ref. No.| Parts No. |Note Name of Parts = e 1750 1790 Assszmly
MG |[MBL| MG [MBL
N-57 CMB-HK005300 Arm Thread Guide(Upper) ofeh Al oL (AF) 1 1 1 1 1
N-58 DSC-BC000200 Screw [9/64" n=40] Aokl X LA} 3 3 3 3 3
N-59 CMB-HK005400 Arm Thread Guide(Middle) oot Aot (F) 1 1 1 1 1
N-60 CMB-HK005500 Arm Thread Guide(Lower) ofgt Al okl (5t) 1 1 1 1 1
N-61 CLB-JL006500 Felt for Upper Thread SIM SR HE 1 1 1 1 1
N-62 CLB-BG003800 Felt Holder for Upper Thread S g7 WEZO| 1 1 1 1 1
N-63 DSC-BJ001600 Screw [3/32" n=56] HEZO| LA 2 2 2 2 2
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL
0-1 SWP240-00001 Wiper Solenoid olo|mH &2 ol =(x) 1 1 1 1
0-2 CWP-BB001200 Wiper Solenoid Bracket elo|H &a ol =227 1 1 1 1
0-3 CWP-LB000200 Wiper Solenoid Cover 2to|H &2 0| E 74t 1 1 1 1
0-4 DSC-BJ001100 Screw [9/64" n=40] 20| &2 co|E He{ LEA} 3 3 3 3
0-5 | DSC-AC000500 Screw [M3x0.5] 28 L0| = EaF DHLIAL 4 | 4| 4| 4
0-8 DSC-BJ000200 Screw [11/64" n=40] 2o &2l 0| = Eatzl THLIAL 2 2 2 2
0-9 AWP-PS001800 Wiper Link Ass’y eto|lH &3 (x) 1 1 1 1
0-10 CWP-BB001301 Wiper Link Body elo|H &3 & ZA| 1 1 1 1 |Feb.27.12
O-11 DSC-FA014200 Stud Screw 23 A ChbAt 2 2 2 2
0-12 DSN-AA002000 Nut [9/64" n=40] 23 A EAHE 2 2 2 2
0-13 DSP-AB006500 Return Spring 2lo|IH &l o|lE B AZE 1 1 1 1 |[Spr.14.10
0-14 DSC-BJ004700 Screw [3/16" n=28, .=8] ool &3 & ZAH D™ LA} 2 2 2 2
0-15 CWP-KZ000100 Wiper Guide Shaft Ass’y 2o 710|E F(=)-40mm 1 1 1 1
0-16 CWP-CA001600 Wiper Link “C” eto|H 3“C” 2 2 2 2
0-17 DPN-ADO007600 Wiper Link Shaft elolH &3 & 1 1 1 1
0-18 DCL-AA000600 Collar For J-23 elolH &3 = 7t} 1 1 1 1
0-19 PSC-CB000200 Screw [M4] Ftet D™ LEAL 2 2 2 2
0-20 CWP-BF000400 Wiper Holder 2to|H ol 2 2 2 2
0-21 CWP-BH000800 Wiper(Right) 2to|H (x) 1 1 1 1
0-22 CWP-BH000700 Wiper(Left) 20| H =H(=x) 1 1 1 1
0-23 PSC-AC007000 Screw [M3X0.5] 20| H FO| ELIAL 2 2 2 2
0-24 DSC-AC000500 Screw [M3x0.5] 2ol T LIA} 2 2 2 2
0-25 AWP-PS001900 Wiper Stopper Ass'y 2lo|m AEH(XE) 1 1 1 1
0-26 DSC-BJ004700 Screw [3/16" n=32] AEH ™LA} 2 2 2 2
0-27 DWS-AA000600 Washer AED THELIAL 2FM 2 2 2 2
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Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL

P-1 CAC-MH000100 Accessory Bag HMAME EF 1 1 1 1 1
P-2 CAC-MA000700 Head Cover 0] & 74t 1 1 1 1 1
P-3 CAC-JB000400 Oil Tank U W3 1 1 1 1 1
P-4 CAC-JB000100 QOiller A FRE 1 1 1 1 1
p-7 - Needle (DP5x11) Hs (U= 8) 5
P-8 - Needle (DP5X16) HS (L) 5 5
P-9 — Needle (DP5x22) HE(FE8) 5 5
P-10 - Nail = 16 | 16 16 16 16
P-11 CST-FD003000 Bed Support Rubber(A) H| E8HE DRA 2 2 2 2 2
P-13 CST-FF000500 Rubber Cushion for Hinge SIX| 12 2 2 2 2 2
P-14 CST-BB003000 Bed Hinge ERE! 2 2 2 2 2
P-16 CHK-HB001100 Bobbin Hol 4 4 4
P-17 CHK-HB000800 Bobbin—Large Hook HHl-2u = 4 4
P-18 CAC-BJ000600 Needle Thread Inserting Guide A 7|27 1 1 1 1 1
P-19 PTL-AB000200 L Wrench(5mm) L #%|(5mm) 1 1 1 1 1
P-20 PTL-AB000400 L Wrench(4mm) L &l X|(4mm) 1 1 1 1 1
pP-21 PTL-AB000500 L Wrench(3mm) L #%|(8mm) 1 1 1 1 1
p-22 PTL-AB000300 L Wrench(2.5mm) L &l x[(2.5mm) 1 1 1 1 1
P-23 PTL-AB000100 L Wrench(2mm) L #8%|(2mm) 1 1 1 1 1
P-24 PTC-AG000100 Clip LolE 28 5| 5 5 5 5
pP-25 CTT-NB001200 Fixed Mes D™ A 1 1 1 1 1
P-26 DWS-AA002100 Washer for Moving Mes Tension Adujsting [SH A &2 =H 2t 4 4 4 4 4
p-27 PTL-BA000100 Driver(Large) =20l (X) 1 1 1 1 1
P-28 PTL-BA000200 Driver(Middle, Small) =2tole (s, 1)) 1 1 1 1 1
pP-29 CST-CR000400 Head Rest o] QR 1 1 1 1 1
P-30 CST-JA003300 Qil Pan U 1 1 1 1 1 [0Oct.09.09
P-34 CST-CR000300 Knee Lifting Bar Support Cap S ey 1 1 1 1 1
P-35 PSR-AC000100 E-Ring[$9] Hoix = ER 1 1 1 1 1
P-36 CST-KC000700 Knee Lifting Controller Shaft HMolH = 1 1 1 1 1
p-37 DSP-AC005000 Return Spring for Knee Lifting Controller [®O{x| S A =2 1 1 1 1 1
p-38 CST-BB002900 Knee Lifting Controller | of & 1 1 1 1 1
P-40 DSC-BA002800 Screw [15/64" n=28] Moz 2SS =HLIAIB 2 2 2 2 2
P-41 DSN-AA000400 Nut [15/64" n=28] Hox 252 =H-HLIALHE 2 2 2 2 2
p-42 DSC-AA000300 Screw [15/64" n=28] Mojx LA 1 1 1 1 1
P-43 AST-PS000300 Knee Lifting Pad Ass'y f2E222(x) 1 1 1 1 1
P-44 CST-MF000300 Thread Stand Ass'y 32 AlojZo| (x) 1 1 1 1 1
pP-45 CST-BF000200 Holder for Thread Guide Sub—Bar Al 2 =x=710|E Fol 1 1 1 1 1
P-46 PSC-AC012300 Screw [M4XP0.7, L.=20] A HxJ10|E Fo| D™ LIALA 1 1 1 1 1
p-47 PSC-AC004900 Screw [M4XP0.7, L=12] Al B xJ1o|= Fo| I™LIAIB 3 3 3 3 3
P-48 | PSN-AA001500 Nut [M4xP0.7] Al 2x710|= &o| THHE 4| 4| a4l sl 4
P-49 CST-BH000100 Thread Guide Sub—Bar A HzEJol= 1 1 1 1 1
P-50 CST-BF000100 Holder for Thread Guide Bar 4l 7tol = Fo| 1 1 1 1 1
P-51 CST-BH000200 Thread Guide Bar A Jtol= 1 1 1 1 1
P-53 CLB-MG000400 Oil Pan Filler B W ZE B 1 1 1 1 1
P-54 CST-BF000500 Connector of Oiler 2AE HUUH 1 1 1 1 1
P-55 DSN-AA006700 Nut M10XP=1.5 2AE HYUEH IFJHE 1 1 1 1 1
P-56 CST-JB000100 Oiler 2US 1 1 1 1 1
pP-57 CAC-MDO000500 Inner Box ol ghA 1 1 1 1 1
P-58 CST-FD003100 Bed Support Rubber A H EWE DRA 2 2 2 2 2 |Nov.09.09
P-59 - CD Manual CD o< 1 1 1 1 1
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Ref. No. Parts No. [Note Name of Parts 1750 1790 Assflgnbly
SF | MG |[MBL| MG |MBL
Q-1 SL-000068-00 Auto Knee Lifter Solenoid Ass’y INE=E 1 1 1 1 1
Q-2 CMB-LA027300 Back Cover for Auto Knee Lifter SEA- 1 1 1 1 1
Q-3 CMB-FC008400 Rear Cover Gasket SEH-AK 7 1 1 1 1 1
Q-4 DSC-BF000700 Screw [15/64" n=28] ANSFEESE &2l co|= FELIA} 4 4 4 4 4
Q-5 DWS-AA014400 Washer AR ESE 4 4 4 4 4
Q-6 DSN-AA000700 Nut [15/64" n=28] AR ESHE 4 4 4 4 4
Q-7 CPM-CB001301 Knee Lifter Connection Crank AEsRESE A 1 1 1 1 1
Q-8 DSC-BF001100 Screw [3/16" n=28] ANSEESE R 1 1 1 1 1
Q-9 DCL-AA005000 Collar for Auto Knee Lifter Shaft ASEESESF 72t 1 1 1 1 1
Q-10 DSC-CA000400 Screw [11/64" n=40] ASFESES 72t 2 2 2 2 2
Q-11 DBS-DB014100 Auto Knee Lifter Shaft Bushing AsEESESF 24 1 1 1 1 1
Q-13 DSN-CY000600 Nut for Auto Knee Lifter Shaft AEsRESES 1 1 1 1 1
Q-14 DWS-AA011800 Washer for Auto Knee Lifter Shaft  [AIS2ESEH 1 1 1 1 1
Q-16 APM-PS002200 Auto Knee Lifter Shaft Ass'y ANsres8E5( 1 1 1 1 1
Q-17 DWS-AA000600 Washer AEH Z M 3 3 3 3 3




Note : A=KM-1750MG-7 AL=KM-1750MBL-7
B=KM-1790MG-7 BL=KM-1790MBL-7

1.Needle Plate

Gauge Part
AlO|X| mtE

2 .Presser Foot

Gauge Size Parts No. A AL B BL Gauge Size Parts No. AL BL
1/16"(1.6mm) | CGA-GA011100|  * * 1/16"(1.6mm) | 05-210A-7400
3/32"(2.4mm) | CGA-GA011200|  * * * * 3/32"(2.4mm) | 05-110A-7400

1/8"(3.2mm) | CGA-GA011300|  * * * * 1/8"(3.2mm) | 05-510A-7400
5/32"(4.0mm) | CGA-GA011400|  * . . * 5/32"(4.0mm) | 05-911A-7400
3/16"(4.8mm) | CGA-GA011500|  * * * * 3/16"(4.8mm) | 05-310A-7400
7/32"(5.6mm) | CGA-GA011600|  * * * 7/32"(5.6mm) | 05-111A-7500

1/4"(6.4mm) | CGA-GA001300|  * * * * 1/4"(6.4mm) | 05-010A-7400
5/16"(7.9mm) | CGA-GA011700|  * * * * 5/16"(7.9mm) | 05-410A-7400

3/8"(9.5mm) | CGA-GA011800|  * * * * 3/8"(9.5mm) | 05-610A-7400
7/16"(11.1mm) | CGA-GA011900|  * * * * 7/16"(11.1mm) | 05-112A-7500

1/2"(12.7mm) | CGA-GA012000|  * * * * 1/2"(12.7mm) | 05-810A-7400
5/8"(15.9mm) | CGA-GA012100|  * * * * 5/8"(15.9mm) | 05-113A-7400
3/4"(19.1mm) | CGA-GA012200|  * * 3/4"(19.1mm) | 05-114A-7400
7/8"(22.2mm) | CGA-GA012300|  * * 7/8"(22.2mm) | 05-115A-7500

1"(25.4mm) | CGA-GA012400|  * * 1"(25.4mm) | 05-910A-7400
1,1/4"(31.8mm)| CGA-GA012500|  * * 1,1/4"(31.8mm)| 05-116A-7500
1,3/8"(34.9mm)| CGA-GA012600|  * * 1,3/8"(34.9mm)| 05-120A-7500
1,1/2"(38.1mm)| CGA-GA012700|  * * 1,1/2"(38.1mm)| 05-117A-7500

2"(50.8mm) | CGA-GA012800|  * 2(50.8mm) | 05-118A-7500

1/4"(6.4mm) | CGA-GA012900 [*(Option) *(Option)

% Option : Thin Material

3.Presser Foot 4.Needle Clamp

Gauge Size Parts No. A AL B BL Gauge Size Parts No. AL BL
1/16"(1.6mm) | 05-410A-750L * 1/16"(1.6mm) | 02-221A-7400 *
3/32"(2.4mm) | 05-110A-740L * * 3/32"(2.4mm) | 02-121A-7400 *
1/8"(3.2mm) | 05-210A-740L * * 1/8"(3.2mm) | 02-521A-7400 *
5/32"(4.0mm) | 05-510A-750L * * 5/32"(4.0mm) | 02-922A-7400 *
3/16"(4.8mm) | 05-310A-740L * * 3/16"(4.8mm) | 02-321A-7400 *
7/32"(5.6mm) | 05-115A-790L * 7/32"(5.6mm) | GP-036136-00

1/4"(6.4mm) | 05-010A-740L * * 1/4"(6.4mm) | 02-021A-7400 *
5/16"(7.9mm) | 05-610A-750L * * 5/16"(7.9mm) | 02-421A-7400 *
3/8"(9.5mm) | 05-710A-750L * * 3/8"(9.5mm) | 02-621A-7400 *
7/16"(11.1mm) | 05-116A-750L * * 7/16"(11.1mm) | 02-102A-7500 *
1/2"(12.7mm) | 05-810A-750L * * 1/2"(12.7mm) | 02-821A-7400 *
5/8"(15.9mm) | 05-910A-750L * * 5/8"(15.9mm) | 02-721A-7400 *

3/4"(19.1mm

05-117A-750L

3/4"(19.1mm)

02-104A-7500

)
7/8"(22.2mm)

05-118A-750L

7/8"(22.2mm)

02-105A-7500

1"(25.4mm)

05-111A-750L

1"(25.4mm)

02-921A-7400

1,1/4"(31.8mm)

05-112A-750L

1,1/4"(31.8mm)

02-106A-7500

1,3/8"(34.9mm)

05-113A-750L

1,3/8"(34.9mm)

02-107A-7500

1,1/2"(38.1mm)

05-114A-750L

1,1/2"(38.1mm)

02-108A-7500

2"(50.8mm)

02-109A-7500




Note : A=KM-1750MG-7 AL=KM-1750MBL-7
B=KM-1790MG-7 BL=KM-1790MBL-7

5.Needle Clamp 6.Feed Dog

Gauge Size Parts No. A AL B BL Gauge Size Parts No. A

3/32"(2.4mm) 04-15LA-7900 1/16"(1.6mm) | 06-58TA-7507
04-15RA-7900 * 3/32"(2.4mm) | 06-59TA-7507
04-16LA-7900 * 1/8"(3.2mm) | 06-60TA-7507

1/8"(3.2mm) -
04-16RA-7900 * 5/32"(4.0mm) | 06-61TA-7507

- - * 3/16"(4.8mm - -

5/32"(4.0mm) 04-17LA-7900 ( ) | 06-62TA-7507
04-17RA-7900 * 7/32"(5.6mm) | 06-63TA-7507

3116"(4.8mm) 04-14LA-7900 * 1/4"(6.4mm) | 06-57TA-7507
04-14RA-7900 * 5/16"(7.9mm) | 06-64TA-7507
04-18LA-7900 * 3/8"(9.5mm) |06-65TA-7507

7/32"(5.6mm)

04-18RA-7900

7/16"(11.1mm)

06-66TA-7507

04-11LA-7900

06-67TA-7507

1/2"(12.7mm)
1/4"(6.4mm)
04-11RA-7900 * 5/8"(15.9mm) | 06-68TA-7507
5/16"(7.9mm) 04-12LA-7900 * 3/4"(19.1mm) | 06-69TA-7507
04-12RA-7900 * 7/8"(22.2mm) | 06-70TA-7507
- - * 1"(25.4 - -
3/8"(9.5mm) 04-13LA-7900 ( mm) | 06-71TA-7507

04-13RA-7900

1,1/4"(31.8mm)

06-72TA-7507

7/16"(11.1mm)

04-19LA-7900

1,3/8"(34.9mm)

06-73TA-7507

04-19RA-7900

1,1/2"(38.1mm)

06-74TA-7507

x|/r|lxxlriox|r|x|r|loxr|lr|lxrr|lxrrjorr|lor o

" 04-20LA-7900 * 2"(50.8mm) | 06-75TA-7507
1/2"(12.7mm)
04-20RA-7900 * 1/4"(6.4mm) | 06-01TA-5770
5/8"(15.9mm) 04-21LA-7900 *
04-21RA-7900 *
7.Feed Dog 8.Feed Dog
Gauge Size Parts No. BL Gauge Size Parts No. AL

1/16"(1.6mm)

06-01TA-75L7

3/32"(2.4mm) | 06-01TA-79L7

3/32"(2.4mm)

06-02TA-75L7

1/8"(3.2mm) | 06-02TA-79L7

1/8"(3.2mm)

06-03TA-75L7

5/32"(4.0mm) | 06-03TA-79L7

5/32"(4.0mm)

06-04TA-75L7

3/16"(4.8mm) | 06-04TA-79L7

3/16"(4.8mm)

06-05TA-75L7

7/32"(5.6mm) | 06-05TA-79L7

7/32"(5.6mm)

06-06TA-7907

1/4"(6.4mm) | 06-07TA-79L7

1/4"(6.4mm)

06-07TA-75L7

5/16"(7.9mm) | 06-06TA-79L7

5/16"(7.9mm)

06-19TA-75L7

3/8"(9.5mm) | 06-08TA-79L7

3/8"(9.5mm)

06-08TA-75L7

7/16"(11.1mm) | 06-09TA-79L7

7/16"(11.1mm)

06-10TA-75L7

1/2"(12.7mm) | 06-10TA-79L7

1/2"(12.7mm)

06-11TA-75L7

5/8"(15.9mm) | 06-11TA-79L7

5/8"(15.9mm)

06-12TA-75L7

3/4"(19.1mm)

06-13TA-75L7

7/8"(22.2mm)

06-14TA-75L7

1"(25.4mm)

06-15TA-75L7

1,1/4"(31.8mm)

06-16TA-75L7

1,3/8"(34.9mm)

06-17TA-75L7

1,1/2"(38.1mm)

06-18TA-75L7




Gauge Part
AlO|X| mtE

Note : A=KM-1750MG-7 AL=KM-1750MBL-7
B=KM-1790MG-7 BL=KM-1790MBL-7

9.Slide Block

Gauge Size Parts No. A AL B BL
05(11.05mm) | 15-121A-7900 * *
10(11.10mm) | 15-122A-7900 * *
15(11.15mm) | 15-123A-7900 * *
20(11.20mm) | 15-124A-7900 * *
25(11.25mm) | 15-125A-7900 * *
30(11.30mm) | 15-126A-7900 * *
35(11.35mm) | 15-127A-7900 * *
40(11.40mm) | 15-128A-7900 * *
45(11.45mm) | 15-129A-7900 * *
50(11.50mm) | 15-130A-7900 * *
55(11.55mm) | 15-131A-7900 * *
60(11.60mm) | 15-132A-7900 * *
65(11.65mm) | 15-133A-7900 * *
70(11.70mm) | 15-134A-7900 * *
75(11.75mm) | 15-135A-7900 * *
80(11.80mm) | 15-136A-7900 * *
85(11.85mm) | 15-137A-7900 * *
90(11.90mm) | 15-138A-7900 * *
95(11.95mm) | 15-139A-7900 * *

3 Check the replacement index for the above parts before ordering






Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
04—010A—-7900 |Needle Bar Clamp Ass'y 15 | C-25 CFU-CMO0003 |Connection Lever for Solencid Shaft| 19 | D—-12 CLB-JD0003 |Qil Wick [L=100] 35 | L-45
06—-045A—106L |Reverse Feed Solenoid Crank Support | 29 -5 CFU-KZ0003 |Slide Block Moving Shaft(T) 19 | D-15 CLB-JD0003 |Qil Wick [L=150] 35 | L-27
17-026W-3000|Spring Washer 13 | B-61 CFU-LAO0001 |Cover For Solenoid 19 D-2 CLB-JD0003 |Qil Wick [L=210] 35 | L-29
46-002A-2300 |[Sync. Sensor 11 | B-28 CGA-GA0013 |Needle Plate (1/4") 7 | A-27 CLB-JD0003 |Qil Wick [L=220] 35 | L-13

ABW-PS0002 |Bobbin Winder Base Ass'y | 21 E-2 CGA-GB0013 |Feed Dog 1/4"(BL) 27 | H-33 CLB-JD0003 |Qil Wick [L=260] 35 | L-28
ABW-PS0005 |Bobbin Winder Ass'y | 21 E-1 CGA-GB0088 |Feed Dog 1/4" 27 | H-15 CLB-JD0003 |Qil Wick [L=260] 35 | L-30
ALB-PS0031 |Oil Tank Ass'y 35 -1 CGA-GC0188 |Presser Foot 1/4 23 F-9 CLB-JD0003 |Qil Wick [L=260] 35 | L-31
AMB-PS0023 |Thread Tension Control Ass'y | 21 | E—23 CGA-GDO0003 |Needle Clamp 1/4 15 | C-21 CLB-JD0003 |Qil Wick [L=360] 35 | L-43
AMB-PS0024 |Slide Plate (Front) Ass'y| 7 | A-29 CGA-GDO0004 |Needle Clamp(Left) 15 | C-55 CLB-JGO0001 |Hose [$p6Xd8, L=130] | 35 L-9
APM-PS0022 |Auto Knee Lifter Shaft Ass'y 49 | Q-16 CGA-GDO0005 |Needle Clamp(Right) | 15 | C-56 CLB-JG0001 |Hose [¢6xXd8, L=50] 35 | L-11
ARB-PS0004 |Reverse Feed Button Ass'y| 29 1-20 CHB—-BAO0031  |Rotary Hook BaselLeft)-Large Hook 33 K-2 CLB-JGO0001 |Qil Hose for Arm Oil Return Felt | 37 L-75
AS—003717 |Arm & Bed Ass'y A-2 CHB-BAO0032 |Rotary Hook Base(Left) | 33 K-1 CLB-JGO0005 |Hose C [p3xd5, L=140] | 35 | L-22
AS-004123 |Arm & Bed Ass’y A-1 CHB-BAO0033 |Rotary Hook Base(Right) 33 K-3 CLB-JGO0005 |Hose C [p3xd5, L=150] | 37 | L-64
AS-004124 |Arm & Bed Ass’y A-3 CHB-BA0034 |Rotary Hook Base(Right)-Large Hook | 33 K-4 CLB-JG0005 |Hose C [¢3Xd5, L=180] | 35 | L-24
AS-005117 |Feed Bar Slide Block Ass’y| 27 | H-27 CHB-BF0001 |Pinch Sleeve(Upper) | 33 | K-43 CLB-JGO0005 |Hose C [p3xd5, L=220] | 35 | L-25
AST-PS0003 |Knee Lifting Pad Ass'y | 47 | P-43 CHB-BF0002 |Pinch Sleeve(Lower) | 33 | K-44 CLB-JGO0005 |Hose C [p3xd5, L=220] | 35 | L-26
ATA-PS0027 |Thead Tension Control Ass'y(Foundation) | 41 N-1 CHB-BNO0003 |Hook Thrust Ring 33 K-13 CLB-JG0005 |Hose C [¢3Xd5, L=230] | 35 L-23
ATA-PS0059 |Thread Tension Control Ass'y(Heawy) | 41 N-3 CHB-CA0001 |Opener Link-Large Hook | 33 | K-18 CLB-JG0010 |Hose [¢p8x 10, L=70] | 35 | L-10
ATA-PS0060 |Thread Tension Control Ass'y(General) | 41 N-2 CHB-CA0004 |Opener Link 33 | K-17 CLB-JH0006 |Qil Terminal (small) 35 | L-19
AWP-PS0018 |Wiper Link Ass’y 45 0-9 CHB-CMO0001 |Opener Lever-Large Hook | 33 | K-20 CLB-JH0010 |Oil Terminal 35 L-8
AWP-PS0019 |Wiper Stopper Ass'y | 45 | 0-25 CHB-CMO0002 |Opener Lever 33 | K-19 CLB-JL0O008 |Felt 35 | L-41
BS-000404 |Bearing Bushing for Idler 11 | B-58 CHB-FCO0005 |Gasket for Hook Base Cover | 35 | L-54 CLB-JL0008 |Qil Felt 11 B-46
CA-001445  |Reverse Feed Button Switch Assy | 29 |-25 CHB-HNOOO1 |Opener-Large Hook | 33 | K-24 CLB-JL0010 |Qil Return Felt 37 | L-783
CAC—-BJ0006 |Needle Thread Inserting Guide | 47 | P—18 CHB-HNOO008 |Opener 33 | K-23 CLB-JL0O012 |Arm Oil Return Felt 37 L-74
CAC-JB0001 |Qiller 47 P-4 CHB-KF0001 |Opener Lever Shaft 33 | K-27 CLB-JL0015 |Needle Bar Felt(B) 17 | C-60
CAC-JB0004 |Oil Tank 47 P-3 CHB-LA0020 |[Hook Base Cover 35 | L-55 CLB-JL0017 |Felt 35 | L-46
CAC-MAO0007 [Head Cover 47 p-2 CHK-HAO0010 [Hook-Large Hook 33 | K-33 CLB-JL0O030 |Felt 35 | L-49
CAC-MDO0005 |Inner Box 47 | P-57 CHK-HA0026 |Hook 33 | K-31 CLB-JL0063 |Face Plate Felt 37 | L-71
CAC-MH0001 |Accessory Bag 47 P-1 CHK-HA0027 |Hook 33 | K-30 CLB-JL0064 |0l Felt for Thread Take-up Lever | 35 | L—36
CBW-BA0005 |Bobbin Winder Action Body 21 E-4 CHK-HA0028 |Hook 33 | K-32 CLB-JL0065 |Felt for Upper Thread| 43 | N-61
CBW-BHO0002 [Bobbin Stopper 21 E-10 CHK-HB0008 |Bobbin—Large Hook 33 | K-37 CLB-JL0067 |Felt For Needle Bar Frame| 15 | C-19
CBW-BJ0001 |Thread Winder Action Plate 21 | E-22 CHK-HBO0008 |Bobbin-Large Hook | 47 | P-17 CLB-JL0O067 |Needle Bar Felt(A) 15 | C-48
CBW-BJ0004 (Bobbin Winder Adjusting Plate | 21 | E-11 CHK-HBO0011 |Bobbin 33 | K-36 CLB-JL0O070 |Felt 35 | L-16
CBW-BN0002 |Bobbin Stand 21 E-9 CHK-HBO0011 [Bobbin 47 | P-16 CLB-JL0129 |Felt A 27 | H-31
CBW-CMO0002 |Bobbin Winder Lever | 21 E-14 CHK-HCO0010 [Bobbin Case-Large Hook | 33 | K-38 CLB-JL0130 |Felt B 27 | H-32
CBW-CP0002 [Bobbin Winder Action Pulley 21 E-5 CHK-HCO0011 |Bobbin Case-Large Hook | 33 | K-40 CLB-JL0132 |Hook Gear Felt 33 | K-48
CBW-DZ0001 |Thread Winder Adjusting Cam | 21 | E-19 CHK-HCO0017 |Bobbin Case 33 | K-39 CLB-JL0O133 |Felt 35 | L-12
CBW-FA0002 [Bobbin Winder Shaft Rubber Ring| 21 E-8 CLB-BF0002 |Hose Holder(Small) 35 | L-18 CLB-JP0001 |Nipple 35 | L-32
CBW-FA0003 |Bobbin Winder Action Ring| 21 E-7 CLB-BF0004 |Oil Hose Holder 35 | L-33 CLB-JP0037 |Oil Hose Nipple 37 | L-63
CBW-KC0001 |Bobbin Winder Lever Shaft| 21 | E-16 CLB-BG0010 |Oil Hose Holder 37 | L-76 CLB-JP0044 |Oil Tank Nipple A 35 L-2
CBW-KC0003 |Bobbin Winder Driving Shaft 21 E-3 CLB-BG0038 |Felt Holder for Upper Thread 43 | N-62 CLB-JP0045 |Qil Tank Nipple B 35 L-3
CFA-BB0034 |[Stopper for Reverse Feed Lever | 25 G-52 CLB-BG0040 |Needle Bar Wick Holder(Upper) 15 C-16 CLB-JP0046 [Nipple(M5) 37 L-65
CFA-BB0035 |Bracket for Spring 25 | G-38 CLB-BGO0041 |Wick Support (Needle Bar Frame) | 17 | C-63 CLB-LA0011 |Qil Cover 35 | L-39
CFA-BBO0036 |Bracket for Reverse Feed Lever 25 | G-50 CLB-BG0042 |0il Wick Holder 35 L-47 CLB-LA0012 |Hook Gear Cover(Left) 37 L-61
CFA-BJ0O0OQ7  |Cover for Reverse Feed Control Shaft 25 | G-46 CLB-BG0062 |Felt Holder 27 | H-25 CLB-LA0013 |Hook Gear Cover(Right)| 37 L-62
CFA-BJ0015 |Reverse Feed Solenoid Base | 29 -2 CLB-BGO0063  |Needle Bar Wick Holder(Lower) | 15 | C—-18 CLB-MGO0004 |Qil Pan Filler B 47 | P-53
CFA—-CAO0019 |Reverse Feed Solenoid Crank Link | 29 -9 CLB-BG0064 |Holder for Hook Gear Felt(Right) | 33 | K-46 CLF-BA0018 |Feed Bar 27 | H-12
CFA-CBO0020 |Reverse Feed Solenoid Crank | 29 -6 CLB-BGO0065 |Holder for Hook Gear Felt(Left) | 33 | K-47 CLF-BB0011 |Feed Bar Fork 27 | H-17
CFA-CB0021 |Reverse Feed Crank | 29 -12 CLB-BHO0013 |Hose Holder 35 | L-14 CLF-BB0012 |Block Guide 27 | H-29
CFA-CHO0002  |Feed Regulator Eccentric Wheel Shaft | 25 | G—12 CLB-BHO0017 |Face Plate Felt Holder | 37 L-72 CLF-BJ0012 |Bearing Cover For Feed Cam | 25 | G-29
CFA-CMO0008 |Reverse Feed Lever 25 | G-49 CLB-BJ0019 |Qil Shield Plate 35 | L-34 CLF-BJ0013 |Slide Block Guide Plate | 25 | G-20
CFA-CQO0008 |Length Control Dial Plate 25 G-3 CLB-BJ0021 |Oil Cover Holder 35 L-37 CLF-BJ0017 |Guide Plate for Feed Bar Fork | 27 | H-22
CFA-CQO0032 |Length Control Dial Plate | 25 G-2 CLB-BJ0023 |Qil Shield Plate 35 | L-35 CLF-CAO0008 |Level Feed Connecting Link 25 | G-34
CFA-CQ0034 |Length Control Dial Plate | 25 G-1 CLB-BKO0010 |Oil Regulator Block 37 | L-66 CLF-CB0015 |Level Feed Crank (BL) | 25 | G-32
CFA-DF0013 |Feed Regulator(BL) 25 | G-10 CLB-FZ0005 |Qil Adjusting Tube 35 | L-51 CLF-CB0041 |Level Feed Crank 25 | G-31
CFA-DF0014 |Feed Regulator 25 G-9 CLB—-JDO001 |Felt for Lower Shaft Bushing 31 J-5 CLF-CB0044 |Feed Bar Crank 27 H-7
CFA—FZ0002 |Reverse Feed Lever Stopper Rubber| 29 -17 CLB-JD0003 |Qil Wick 11 | B-34 CLF-CCO0007 |Feed Cam Connecting Rod 25 | G-24
CFA-KF0009 |Reverse Feed Control Shaft 25 | G-43 CLB-JD0003 |Oil Wick 11 B-43 CLF-CCO0008 |Feed Regulator Connecting Rod | 25 | G-14
CFA-KJO015 |Feed Regulator Dial Shaft | 25 G-6 CLB-JD0003 |Qil Wick 15 | C-17 CLF-CDO0009 |Slide Block 25 | G-22
CFA-KZ0001 |Stopper for Return Spring | 25 | G-53 CLB-JD0003 |Qil Wick 17 | C-62 CLF-CDO0013 |Feed Bar Slide Block | 27 | H-28
CFU-BB0002  [Bracket For Side Block Moving Shft | 19 | D—19 CLB-JD0003 |Oil Wick 33 | K-28 CLF-DC0008 |Feed Cam (BL) 25 | G-27
CFU-CMO0001 |Slide Block Moving Lever | 19 | D—21 CLB-JD0003 |Oil Wick [L=100] 35 | L-44 CLF-DCO0011 |Vertical Feed Eccentric Cam 31 J-12




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CLF-DC0033 |Feed Cam 25 | G-26 CNB-KF0006 |Needle Bar Rock Shaft | 15 C—1 CTT-BB0024 |Moving Knife Bracket| 39 | M—10
CLF-KC0022 |Feed Rock Shaft 27 H-4 CPB-BF0008 |Presser Bar Holder 23 | F-11 CTT-BF0011 |Holder For Stopper Pin | 39 | M-27
CLF-KHO0007 |Feed Bar Eccentric Shaft | 27 H-9 CPB-BHO0007 |Safety Guide 23 | F-10 CTT-BJ0038 |[Thread Catcher 39 M-7
CLF-KK0002 |Feed Regulator Shaft(BL) | 25 | G-17 CPB-CMO0005 |Presser Bar Lifter 23 | F-13 CTT-CAO0011 |Thread Trimming Rock Link 39 | M-22
CLF-KK0010 |Feed Regulator Shaft| 25 | G-16 CPB-DFO0005 |Presser Bar Lifter Crank| 23 | F-15 CTT-CBO0014 |Moving Knife Shaft Crank(L) 39 | M-54
CLP-BJ0017 |Thread Tension Release Plate(T/T) | 41 N-44 CPB-KB0017 |Presser Bar 23 F-7 CTT-CBO0015 |Moving Knife Shaft Crank(R) 39 | M—-47
CLS-BJ0017 |Bearing Pushing Plate 31 J-15 CPB-KC0003 |Presser Guide Bar 23 F-5 CTT—CCO0012  |Moving Knife Shait Connection Rod(Rl | 39 | M—49
CLS-KF0011 |Lower Shaft 31 J-1 CPM-BHO0011 |Knee Lifter Connecting Rod 23 | F-25 CTT—CCO0013 | Moving Knife Shaft Connection Rod(L) | 39 | M—50
CMB-BB0100 |Safety Switch Base 7 A-45 CPM-CA0027 |Knee Lifter Link 23 | F-28 CTT-CCO0014 |Joint Connection Stud (1/16'~1%/, ') | 39 | M—42
CMB-BJ0038 |Safety Switch Sub Bracket | 7 A-51 CPM-CBO0O013 |Knee Lifter Connection Crank | 49 Q-7 CTT—CLO0O03 [Roller For Thread Trimming Cam 39 | M-33
CMB-BJ0046 |Stopper for Slide Plate(Right) 7 A-31 CPM-CMO0033 |Presser Bar Lifter Lever | 23 F-19 CTT-CMO0020 |Clutch Lever 39 | M-18
CMB-BJ0048 |Bobbin Window 7 A-26 CPM-CR0012 |Knee Lifter Bar 23 | F-29 CTT-DD0003 |[Thread Trimming Cam 39 | M-35
CMB-BJ0066 |Machine Number Plate 7 A-44 CRB-BJ0003 |Stopper for Reverse Feed Button 29 1-23 CTT-FB0002 |Cushion Rubber 39 | M-25
CMB-BJ0082 |Safety Switch Plate 7 A-46 CRB-LC0002 |Reverse Feed Button Case | 29 1-18 CTT-KCO0008 |Thread Trimming Rock Link Shaft 39 | M-23
CMB-FC0084 |Rear Cover Gasket 7 A-56 CRB-LF0001 |Insulation Film 29 | I-19 CTT-KZ0001 |Moving Knife Shaft(L)| 39 M-1
CMB-FC0084 |Rear Cover Gasket 49 Q-3 CST-BB0029 [Knee Lifting Controller 47 | P-38 CTT-KZ0002 [Moving Knife Shaft(R) 39 M-2
CMB-GH0001 |Slide Plate (Left) 7 A-24 CST-BB0030 [Bed Hinge 47 | P-14 CTT-NAO0011 |Moving Knife 39 M-3
CMB-GH0002 |Slide Plate (Right) 7 A-25 CST-BFO0001 |Holder for Thread Guide Bar | 47 | P-50 CTT-NBO0012 |Fixed Knife 39 M-8
CMB-HKO0010 |Thread Guide Plate 21 E-30 CST-BFO0002 |Holder for Thread Guide Sub-Bar | 47 | P-45 CTT-NBO0O12 |Fixed Mes 47 | P-25
CMB-HK0022 |Thread Guide 41 N-55 CST-BF0005 |Connector of Qiler 47 | P-54 CUF-CA0034 |Needle Bar Rock Link| 17 | C-68
CMB—-HKO0053 |Arm Thread Guide(Upper) | 43 | N-57 CST-BH0001 |Thread Guide Sub-Bar | 47 | P-49 CUF-CBO0040 |Needle Bar Rock Crank | 17 | C-74
CMB-HKO0054 |Arm Thread Guide(Middle) | 43 | N-59 CST-BH0002 |Thread Guide Bar 47 | P-51 CUF-CCO0029  |Needle Bar Rock Shaft Connecfing Rod 17 | C-65
CMB-HKO0055 |Arm Thread Guide(Lower) | 43 | N—-60 CST-CRO003  [Knee Lifting Bar Support Cap | 47 | P—34 CUS-BA0002 |Sync. Sensor Base 11 B-27
CMB-HMOO0O1 (Thread Tension Adjusting Shaft 21 E-29 CST-CR0004 [Head Rest 47 | P-29 CUS-BB0012 |Sensor Bracket 11 B-29
CMB-LA0117 |Thread Take-up Lever Cover 7 A-12 CST-FD0030 |Bed Support Rubber(A) | 47 | P-11 CUS-BJ0009 |Sync. Sensor Slit 11 | B-25
CMB-LA0130 |Face Plate 7 A-8 CST-FDO0031 [Bed Support Rubber A | 47 | P-58 CUS-CF0004 |Bobbin Winder Driving Wheel | 11 B-10
CMB-LA0269 |Rear Cover 7 A-14 CST-FF0005 |Rubber Cushion for Hinge | 47 | P-13 CUS-CP0004 |Pulley 11 B-23
CMB-LA0270 |Motor Cover 7 A-19 CST-JA0033 |Oil Pan 47 | P-30 CUS-DA0036 |[Link Cam 11 B-2
CMB-LA0273 |Back Cover for Auto Knee Lifter | 49 Q-2 CST-JB0001 |Qiler 47 | P-56 CUS-DA0037 |Link Cam 11 B-3
CMB-LB0063 |Face Plate 7 A-4 CST-KCO0007 [Knee Lifting Controller Shaft 47 | P-36 CUS-KC0035 |Upper Shaft 1 B-1
CMB-LD0002 |Caution Label 7 A-43 CST-MF0003 |Thread Stand Ass'y 47 | P-44 CWP-BB0012 |Wiper Solenoid Bracket | 45 0-2
CMB-LD0071 |CE Mark 7 A-55 CTA-BA0OOO9 (Body for Thread Take-up Spring 41 | N-15 CWP-BB0013 |Wiper Link Body 45 | 0-10
CMB-LDO0105 |Sticker 7 | A-54 CTA-BD0002 |Spring Cover 21 | E-27 CWP-BF0004 |Wiper Holder 45 | 0-20
CMB-LD0110 |Brand Mark 7 A-9 CTA-BJOOOT  [Stopper for Thread Tension Spring | 41 | N—=34 | | CWP-BH0007 |Wiper(Left) 45 | 0-22
CMB-LDO0151 |Model Mark (KM-1750MBL-7) | 7 | A-39 CTA-BJO0OT |Thread Tension Conirol Spring Stopper | 21 | E-25 CWP-BH0008 |Wiper(Right) 45 | 0-21
CMB-LD0152 |Model Mark (KM-1790MBL-7) | 7 A-41 CTA-BJOO19 |Stopper for Thread Take-up Spring | 41 | N-47 CWP-CA0016 |Wiper Link “C” 45 | O-16
CMB-LDO0153 |Model Mark (KM-1790MG-7)| 7 A-40 CTA-BJ0020 |Plate for Thread Tension Disk | 41 | N-33 CWP-KZ0001 |Wiper Guide Shaft Ass’y| 45 | O-15
CMB-LDO0154 [Model Mark (KM-1750MG-7) | 7 A-38 CTA-BJ0022 |Stopper for Thread Take-up Spring | 41 N-19 CWP-LB0002 |Wiper Solenoid Cover| 45 0-3
CMB-LD0161 |Model Mark (KM-1750SF-7) | 7 A-37 CTA-BJO023  [Thread Take-up Spring Guide Plate | 41 | N-10 DBS-DA0155 |Feed Rock Shaft Bushing(Front)| 27 H-1
CMB-LD0205 |Model Mark (KM-1790MBL-7K) 9 A-58 CTA-BJ0024 |Thread Tension Plate | 41 N-7 DBS-DA0156 |Feed Rock Shaft Bushing(Rear) | 27 H-3
CMB-NBO0001 |Bobbin Winder Mes 21 | E-32 CTA-BK0002 |Adjusting Plate for Thread Take-up Spring | 41 | N—-18 DBS-DA0159  |Rotary Hook Bushing(Upper-Large Hook | 33 | K=12
CNB-BB0004 |Latchet Bracket 15 | C-40 CTA-HKO0009 |Thread Guide Plate 41 | N-39 DBS-DA0313 |Rotary Hook Bushing(Upper) | 33 | K-11
CNB-BCO0015 |Needle Bar Frame 15 C-6 CTA-HLO001 |Thread Tension Disk | 21 | E-28 DBS-DA0350 |Bushing for Needle Bar Rock Link | 17 | C-71
CNB-BCO0016 |Needle Bar Frame (Semi-Dry) | 15 C-7 CTA-HLOO11 |Thread Tension Disk | 41 N-32 DBS-DA0352 |Presser Bar Bushing | 23 F-6
CNB-BC0017 |Needle Bar Frame 15 | C-24 CTA-HLO012 |Sub Thread Tension Disk | 41 | N-36 DBS-DA0360 |Lower Shaft Middle Bushing | 31 J-4
CNB-BF0013 |Needle Bar Clamp 15 | C-14 CTA-HMOO16  (Stud for Thread Tension Control (Small 11 N-23 DBS-DA0361 |Lower Shaft Front Bushing | 31 J-2
CNB-BF0015 |Needle Bar Clamp 15 | C-26 CTA-HMO0017 (Thread Tension Stud | 41 N-8 DBS-DB0035 |Bobbin Winder Action Body Bushing| 21 E-35
CNB-BJ0007 |Needle Bar Guide Plate | 15 | C-10 CTA—HMOO18 (Siud for Thread Tengion Control (Large) | 41 | N-22 DBS-DB0044 |Moving Knife Shaft Bushing(R)| 39 | M-13
CNB-BJ0008 |Slide Block Cover 15 | C-52 CTA-HMO0O019 (Stud for Thread Guide (Large) | 41 | N-27 DBS-DB0045 |Moving Knife Shaft Bushing(L) | 39 | M-12
CNB-BJ0009 |Cover For Releasing Pin| 15 | C-28 CTA-HMO0020 |[Stud for Thread Guide (Small) | 41 N-28 DBS-DB0046 |Rotary Hook Bushing(Lower) 33 K-9
CNB-BJ0010 |Spring Cover 15 | C-46 CTA-KF0002 |Thread Take-up Spring Guide Shaft| 41 | N-21 DBS-DB0079 |Thread Guide Bushing | 41 | N-41
CNB-BK0009 |Slide Block 15 | C-51 CTH-BF0001 |Thread Take-up Lever Holder | 11 | B-45 DBS-DB0134  |Nesdle Bar Rock Shaft Bushing(Front) | 15 | C-2
CNB-CDO0007 |[Needle Bar Guide Slide Block | 15 | C-12 CTH-CCO0010 |Needle Bar Crank Rod 15 | C-13 DBS-DB0135  |Nasdle Bar Rock Shaft Bushing(Rear) | 15 C-3
CNB-CDO0008 |Needle Bar Guide Slide Block | 15 | C-42 CTH-CCO0012 |Needle Bar Crank 15 | C-43 DBS-DBO0141 |Auto Knee Lifter Shaft Bushing| 49 | Q-11
CNB-CD0009 |Needle Bar Rotate Stopper Block| 15 | C—49 CTH-HJ0031 [Thread Take-up Lever(1) | 11 | B-40 DCL-AA0006 |Collar For J-23 45 | 0-18
CNB-CMO0002 |SeaSaw Lever 17 | C-76 CTH-HJ0032 |Thread Take-up Lever(2) | 11 | B—41 DCL-AA0050 |Collar for Auto Knee Lifter Shaft | 49 | Q-9
CNB-CMO0003 |[Clutch Lever 15 | C-32 CTH-HJ0033 [Thread Take-up Lever(s) | 11 | B-42 DCL—AAQ0054 (Stopper Collar For Feed Regulator Shaft| 25 | G-18
CNB-CS0001 |Latchet(Left) 15 | C-37 CTH-HJ0034 |Thread Take-up Lever(1) | 11 | B-44 DCL-AA0057 |Collar For Presser Bar Lifter Stud | 23 | F-21
CNB-CS0002 |Latchet(Right) 15 | C-38 CTR-BHOO11 |Thread Tension Release Spring | 41 | N-42 DCL-AA0058 |Collar For Feed Rock Shaft 27 | H-5
CNB-KA0040 [Needle Bar 15 | C-20 CTR-BJ0014 |Thread Tension Release Plate | 41 N-43 DCL-AA0059 |Moving Knife Shaft Collar | 39 M-5
CNB-KA0041 |Needle Bar(Left) 15 | C-53 CTR-KCO0006 |Thread Tension Release Bar 41 N-46 DCL-AA0060 |Collar For Slide Block Moving Shaft | 19 | D-17
CNB-KA0042 [Needle Bar(Right) 15 | C-54 CTT-BB0023 |Bracket For Solenoid Ass'y| 39 | M-15 DCL-AA0116 |Needle Rocker Shaft Collar| 17 | C-75
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DCL-AB0022 |Bearing Bushing 31 J-7 DSC-BB0020 |Screw(9/64" n=40) 25 | G-30 DSC-BJ0043 [Screw [9/64" n=40] 15 | C-22
DCL-BB0018 |Washer for Guide Plate | 41 | N-12 DSC-BB0037 [Screw [9/64" n=40] | 31 | J-16 DSC-BJ0044 |Screw [1/4" n=24, L=24]| 17 | C-66
DCL-BB0019 |[Collar for Guide Plate| 41 | N-13 DSC-BC0002 |Screw [9/64" n=40] | 21 E-33 DSC-BJ0044 |Screw For Hook Base 33 | K-42
DCR-AD0003 |Coupling 11 | B-17 DSC-BC0002 |Screw [9/64" n=40] | 43 | N-58 DSC-BJ0046 |Screw [1/8" n=44] 35 | L-48
DGR-ABO0011 |Lower Shaft Gear 31 | J-13 DSC-BC0017 |Screw [3/32" n=56] | 15 | C-11 DSC-BJ0047 [Screw 19 | D-25
DGR-AB0028 |Hook Gear 33 K-7 DSC-BD0002 |Screw Ass'y 19 | D-26 DSC-BJ0047 |Screw [3/16" n=28, L=8] 45 | O-14
DPK-CA0022 |Cap of Thread Take-up Lever | 11 B-51 DSC-BF0004 [Screw [15/64" n=28]| 7 A-52 DSC-BJ0047 |Screw [3/16" n=32] 35 | L-38
DPK-CA0022 |0il Cap 35 L-20 DSC-BF0006 |Screw [3/16" n=28, L=11]| 7 A-18 DSC-BJ0047 (Screw [3/16" n=32] 45 | O-26
DPK-CB0002 |Rubber Cap 35 L-17 DSC-BF0006 |Screw [3/16" n=28, L=11]| 15 C-4 DSC-BJ0048 |Screw [1/8" n=40] 15 | C-47
DPK-CB0002 |Rubber Cap (b12) 7 A-35 DSC-BF0006 |[Screw [3/16" n=28, L=8] | 25 | G—-41 DSC-BJ0049 |Screw For Latchet Bracket| 15 | C—41
DPK-CB0004 |Rubber Cap 37 L-60 DSC-BF0006 |Screw [3/16" n=28, [=8] 35 L-15 DSC-CA0003 (Screw [3/16" n=28] 41 N-56
DPK-CB0007 |Rubber Cap 35 L-5 DSC-BF0006 |Screw [3/16" n=28] 11 B-31 DSC-CA0004 |Screw [11/64" n=40]| 49 | Q-10
DPK-CB0007 |Rubber Cap ($10) 7 A-34 DSC-BF0007 |Screw [15/64" n=28]| 49 Q-4 DSC-CA0008 |Screw [15/64" n=28]| 27 H-2
DPK-CBO0011 |Rubber Cap 35 | L-50 DSC-BF0010 |Screw [11/64" n=40]| 23 | F-12 DSC-CA0008 |Screw [15/64" n=28]| 31 J-3
DPK-CB0018 |Rubber Cap for Face Plate| 7 A-10 DSC-BF0011 |Screw [3/16" n=28] 49 Q-8 DSC-CA0017 |Screw [15/64" n=28]| 7 A-30
DPK-CB0025 |Rubber Cap ($6) 7 A-36 DSC-BF0017 |Screw [11/64" n=40]| 21 E-34 DSC-CA0019 |Screw [1/4" n=40] 27 H-6
DPK—-CY0003 (Cap of Thread Take-up Lever Holder | 11 B-50 DSC-BF0018 [Screw [1/8" n=40] 21 E-12 DSC-CA0024 |Screw [11/64" n=40]| 23 | F-22
DPL-BDO0045 |Upper Shaft Timing Pulley [56T,2=37] | 11 B-14 DSC-BF0019 |Screw(3/16" n=28) 25 G-4 DSC-CA0028 |Screw [15/64" n=40]| 11 B-39
DPL-BD0046  (Tmming Belt Puley(L) PoniB:057.74<0~40.1>| 31 J-9 DSC-BF0026 |Screw [3/16" n=32, L=8] 29 I-15 DSC-CA0030 |Screw[3/16" n=32] 33 K-29
DPL-BD0047  (Timing Bet Puley(L) PaniC:057 740 140, 31 J-9 DSC-BF0026 [Screw(3/16" n=32) 25 | G-13 DSC-CA0031 |Screw [1/8" n=44, L=4]| 41 | N-16
DPL-BDO0048 |Tinming Bek PuleylL) PonD:087 740 2403 31 J-9 DSC-BF0026 |Screw([3/16" n=32] 19 | D-11 DSC-CA0032 |Screw [1/8" n=40] 17 | C-59
DPN-AA0087 |Pin For Dial 25 G-7 DSC-BF0034 [Screw For Cover 15 | C-27 DSC-CA0033 |Screw For Clutch Lever Pin| 39 | M-20
DPN-AA0088 |Needle Bar Crank Shaft| 11 | B-32 DSC-BF0037 |Screw (A) [9/32" n=28, L=16] | 11 B-4 DSC-CA0062 |Screw [1/4" n=28] 23 | F-23
DPN-AA0089 |Connecting Link Pin | 25 | G-35 DSC-BF0038 |Screw [9/64" n=40] | 23 F-8 DSC-CB0001 |Screw [M5, L=5] 7 | A-33
DPN-AA0090 |Pin for Thread Guide | 41 N-26 DSC-BF0084 |Screw [3/16" n=28, L=10]| 25 | G-40 DSC-CB0001 |Screw [M5, L=8] 11 B-11
DPN-AA0091 |Thread Release Pin (Small) | 41 | N-30 DSC-BF0084 |Screw [3/16" n=28, L=11]| 35 -7 DSC-CB0001 |Screw [M5x0.8] 39 | M-24
DPN-AA0092 |Thread Release Pin (Large) | 41 N-31 DSC-BF0101 [Screw [9/64" n=40] 7 A-11 DSC-CB0003 |Screw [11/64" n=40]| 21 E-6
DPN-AAO0093 |Pin for Tension Disk (Small) | 41 | N-24 DSC-BF0101 |Screw [9/64" n=40] | 15 | C-15 DSC-CB0004 |Screw [1/4" n=40, L=6]| 11 B-6
DPN-AA0094 |[Pin for Tension Disk (Large) | 41 N-25 DSC-BF0101 [Screw [9/64" n=40] 23 F-16 DSC-CB0004 |Screw [1/4" n=40, L=6]| 11 B-35
DPN-AA0096 |Needle Bar Crank Shaft| 11 B-33 DSC-BF0101 [Screw [9/64" n=40] 35 L-56 DSC-CB0004 |Screw [1/4" n=40, L=6]| 17 | C-67
DPN-AAQ097 [Hinge Pin “A” For Clutch Lever| 15 | C-33 DSC-BF0101 [Screw [9/64" n=40] | 41 | N-49 DSC-CB0004 |Screw [1/4" n=40] 25 | G-28
DPN-AAO0098 |[Hinge Pin “B” For Clutch Lever| 15 | C-35 DSC-BFO0115 |Screw (B) [9/32" n=28, L=16]| 11 B-5 DSC-CB0004 |Screw [1/4" n=40] 31 J-11
DPN-AA0099 |Hinge Pin For Latchet| 15 | C-36 DSC-BF0121 |Screw [1/8" n=40] 17 | C-58 DSC-CB0004 |Screw [1/4" n=40] 39 | M-36
DPN-AAO0100 |Needle Bar Down Positioning Pin 15 | C-34 DSC-BF0128 [Screw [M4xP=0.7] 19 | D-22 DSC-CBO0005 |Screw [15/64" n=28, L=7.5]| 11 B-24
DPN-AA0152 |Pin For Connecting Rod| 25 | G-23 DSC-BF0128 |Screw [M4XxP=0.7] 29 =27 DSC-CB0005 |Screw(15/64" n=28) 25 | G-19
DPN-AD0074 |Thread Take-up Shaft | 11 | B-36 DSC-BF0129 |Screw [15/64" n=28)] | 33 | K-45 DSC-CB0007 |Screw [M5, L=5] 15 | C-8
DPN-AD0076 |Wiper Link Shaft 45 | 0-17 DSC-BF0131 |Screw [9/64" n=40] | 41 | N-40 DSC-CB0007 |Screw [M5] 23 | F-14
DPN-ADO106 |Presser Bar Lifter Stud | 23 | F-20 DSC-BF0161 |Screw [9/64" n=40] | 41 | N-20 DSC-CB0010 |Screw 11 B-52
DPN-ADO117 |Shaft for Needle Bar Rock Link| 17 | C-70 DSC-BF0189 |Screw [15/64"n=28, 1=7.5] | 17 | C-69 DSC-CB0010 |Screw [1/4" n=40] 31 | J-14
DPN-ADO122 |Reverse Feed Crank Connecting Pin| 29 -14 DSC-BF0192 |0il Adjusting Screw [3/16"n=32]| 35 | L-52 DSC-CB0010 |Screw [1/4" n=40] 33 K-8
DPN-ADO124 |Thread Take-up Shaft (Semi-Dy) | 11 | B-37 DSC-BJ0002 |Screw [11/64" n=40]| 7 | A-32 DSC-CB0018 |Screw [1/4" n=40, L=6]| 11 | B-15
DPN-BC0029 |Needle Bar Up Positioning Pin | 15 | C-44 DSC-BJ0002 |Screw [11/64" n=40]| 19 | D-20 DSC-CB0018 |Screw [1/4" n=40, L=6]| 29 1-13
DPN-BC0029 |Stopper Pin For Slide Block 15 | C-50 DSC-BJ0002 |Screw [11/64" n=40]| 27 | H-24 DSC-CB0018 |Screw [1/4" n=40] 31 J-10
DPN-BC0031 |Needle Bar Releasing Pin 15 | C-30 DSC-BJ0002 |Screw [11/64" n=40]| 29 1-28 DSC-CB0018 |Screw(1/4" n=40) 25 | G-11
DSC-AA0003 |Screw [15/64" n=28]| 27 | H-18 DSC-BJ0002 |Screw [11/64" n=40]| 45 0-8 DSC-CB0025 |Screw 17 | C-79
DSC-AA0003 |Screw [15/64" n=28]| 47 | P-42 DSC-BJ0002 (Screw(11/64" n=40) 25 | G-21 DSC—-FA0127 |Stud Screw For Rod End Bearing(L)| 39 | M—46
DSC-AC0004 |Bolt [M6] 23 F-30 DSC-BJ0004 |(Screw [11/64" n=40]| 41 N-50 DSC—-FA0133 |Hinge Screw [15/64" n=28] 29 I-10
DSC-AC0005 |Screw [M3x0.5] 45 0-5 DSC-BJ0004 |Screw [3/16" n=32] 27 | H-11 DSC—-FAO135 |Stud Screw For Knge Lifter ComectingRod | 23 | F—26
DSC-AC0005 |Screw [M3x0.5] 45 | O-24 DSC-BJO011 |Screw 33 K-49 DSC-FA0136 |Stud Screw For F-15| 25 | G-15
DSC-AC0015 |Screw [1/8" n=44] 27 | H-16 DSC-BJ0011 |Screw 37 L-77 DSC-FA0140 |Stud Screw For Clutch Lever 39 | M-19
DSC-BA0001 |Screw [9/64" n=40] 11 | B-38 DSC-BJ0011 |Screw [9/64" n=40] 7 A-17 DSC-FAO0141 |Stud Screw For Rod End Bearing(R)| 39 | M—45
DSC-BA0004 |Screw [3/16" n=28, L=17]| 27 H-8 DSC-BJ0011 |Screw [9/64" n=40] | 17 | C-64 DSC-FA0142 |Stud Screw 45 | O-11
DSC-BA0008 |Screw [15/64" n=28, L=10.5] | 15 C-5 DSC-BJ0011 |Screw [9/64" n=40] 29 1-24 DSC-FA0143 |Set Screw(B) For Slide Block | 19 | D-14
DSC-BA0008 |Screw [15/64" n=28, L=10.5] | 35 L-40 DSC-BJ0011 |Screw [9/64" n=40] 35 L-21 DSC—-FAOQ144 |Stud Screw for Thread Tension Release Plate | 41 N-45
DSC-BA0009 |Screw [9/64" n=40] | 41 | N-48 DSC-BJ0011 |Screw [9/64" n=40] | 45 | O-4 DSC-FA0214 |Stud Screw For Knee Lifter Link | 23 | F-27
DSC-BA0012 |Screw [3/32" n=56] 29 |1-26 DSC-BJ0011 |Screw(9/64" N=40) 17 | C-84 DSC—-FA0215 |Set Screw for Solenoid Shaft 19 | D-13
DSC-BA0013 |Screw(1/4" n=28) 25 | G-33 DSC-BJ0014 |Screw 17 | C-78 DSC-FA0241 |Safety Switch Hinge Screw| 7 A-47
DSC-BA0019 |Screw [M3, L=10] 11 | B-30 DSC-BJ0014 |Screw [9/64" n=40] 7 A-13 DSC-FD0012 [Stud Screw (Lower) 7 A-7
DSC-BA0024 |Screw [M6] 11 | B-26 DSC-BJ0014 |Screw [9/64" n=40] | 33 | K-26 DSC-FD0013 |Hinge Screw 39 | M-51
DSC-BA0028 |Screw [15/64" n=28]| 47 P-40 DSC-BJ0016 |Screw [3/32" n=56] 43 | N-63 DSC-FH0013 |Ball Guide Screw 19 D-8
DSC-BB0014 |Screw [11/64" n=40]| 39 M-4 DSC-BJ0024 |Screw [3/16" n=32, L=10] | 25 | G-51 DSC—-GAQ0004 |Stud Screw For Thread Trimming Cam Rollr | 39 | M—34
DSC-BB0018 |Screw [11/64" n=40]| 7 A-28 DSC-BJ0041 |Screw [1/8" n=44] 27 | H-13 DSC-GB0003 |Screw For Stopper Pin | 39 | M=30




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSC-GBO0004 [Screw For Opener Link Shaft | 33 | K-22 DSR-AF0001 |Rotary Hook Bearing Stop Ring | 33 | K-16 PSC-AC0012 [Screw [M6] 39 | M-17
DSC-GB0O006 [Stud For Solenoid Shaft Connection Lever | 19 D-3 DTC-AHO0001 |Cable Holder 41 N-54 PSC-AC0015 [Screw [M4Xx0.7] 39 | M-11
DSC-GD0001 |Stud Screw (Upper) | 7 | A-5 DWS-AA0004 |Washer 21 | E-18 | | PSC-AC0015 |Screw [M4xP0.7, L=8]| 25 | G-47
DSC-HA0001 [Screw [9/16" n=20] | 23 | F-2 DWS-AA0005 |Washer 37 | L-70 | | PSC-AC0018 |Screw [M4xP0.7] 21 | E-20
DSC-HCO0009 (Bed Supporter 7 | A-21 DWS-AA0006 |Washer 11 | B-22 PSC-AC0026 |Screw [M8, L=14.5] | 35 L-4
DSC-HC0020 |Bed Supporter-B 7 | A-22 DWS-AA0006 |Washer 25 | G-42 PSC-AC0049 |[Screw [M4XP0.7, L=12] | 47 | P-47
DSC-HCO0021 |Bed Supporter—A 7 A-23 DWS-AA0006 |Washer 39 | M-52 PSC-AC0061 [Screw [M5X0.8] 39 | M-48
DSC-HD0002 |Return Spring Hook 39 | M-39 DWS-AA0006 |Washer 45 | 0-27 PSC-AC0061 |Screw [M5XP0.8] 41 N-52
DSC-HDO0006 |Adjusting Screw For Retum Spring | 39 | M-37 DWS—-AA0006 |Washer 49 | Q-17 PSC-AC0070 |Screw [M3x0.5] 45 | 0-23
DSC-HZ0023 |Adusting Screw for Feed Bar Fork | 27 | H—23 | | DWS-AA0014 |Hook Thrust Washer | 33 | K-14 PSC-AC0072 |Screw [M6] 17 | C-78
DSN-AA0002 |Nut [3/16" n=28] 25 | G-39 | | DWS—AA0021  |Washer For Moving Krife Tension Adjusing| 39 | M-9 PSC-AC0118 |Screw [M5X0.8] 39 | M-53
DSN-AA0003 [Nut [11/64" n=40] 39 | M-21 DWS-AA0021  |Washer for Noving les Tension Aduistng | 47 | P—26 PSC-AC0123 |Screw [M4XP0.7, L=20] | 47 | P-46
DSN-AA0004 |Nut [15/64" n=28] | 29 | I-11 DWS-AA0038 [Washer 33 | K-25 || PSC-AC0159 |Screw [M2, L=12] 7_| A50
DSN-AA0004 |Nut [15/64" n=28] | 47 | P-41 | | DWS-AA0053 |Washer 11 | B-60 | | PSC-ACO0180 |Screw [M4xL16] 37 | L-68
DSN-AA0006 [Nut[3/16" n=32] 33 K21 DWS-AA0056 [Washer 25 | G-45 PSC-BA0001 |Screw[M3xP=0.5] 19 D-5
DSN-AA0007 [Nut 21 | E-31 DWS—AAOT12. |Washer for Bodoi Winger Divng Srat | 21 | E—-36 | | PSC-BB0026 |Screw [M2xP0.4, L=4] | 27 | H-30
DSN-AAO007 |Nut [15/64" n=28] | 49 | Q-6 | | DWS—-AAOT18 |Wesher for Aio Knee Liter Shaft | 49 | Q—14 | | PSC—BFO006 |Screw [M3xP0.5, L=4] | 27 | H-26
DSN-AAQ009 [Nut [11/64" n=40] 7 | A-48 | | DWS-AA0132 |Washer 29 | -7 PSC-BJ0001 |Screw [1/8" n=40] | 15 | C-57
DSN-AAQ011 |Nut [9/64" n=40] 23 | F-17 | | DWS-AAQ136 |Plate for Guide Plate | 41 | N-11 | | [PSC-CB0O00T |Screw [M6, L=8] 1 | B-18
DSN-AACO14 |Nut [3/161=32] 39 | M-32 | | DWS—AAO144 |Washer 49 | as PSC-CB0001 |Screw [M6, L=8] 35 | L-42
DSN-AA0020 |Nut [9/64" n=40] 45 | 0-12 | | DWS-AAO144 |Washer for Feed Bar Fork | 27 | H-19 | | P°SC=CB0002 |Screw [11/64" n=40]| 33 | K-10
DSN-AA0026 |Nut(L) [M5%0.8] 39 | M-44 | | DWS-AA0215 |Washer fo Needle Bar Rock ink | 17 | C—72 | | .PSC=CB0002 |Screw [M4] 39 | M-6
DSN-AAQ027 |Nut [1/8" n=44] 27 | H-14 | | DWS-AA0216 |Washer 27 | H-10 | [ [2SC=CBO0002 |Screw [M4] 45 | 0-19
DSN-AA0033 |Nut [11/64" n=40] | 41 | N-29 | | DWS-CA0001 |Spring Washer 11 | B2t | | PSC-CB0002 |Screw [M4xPO.7] | 21 | E-15
DSN-AAQ037 |Nut [1/4" n=28] 23 | F-24 | | DWS-CA0001 [Washer 41 | N-53 | | PSC-CB0002 |Screw [MS5] 19 | D18
DSN-AA0053 |Nut[M8xP=1] 19 | D-4 | | DWS-CA0001 |Washer For Stopper Pin| 39 | M-31 | |-ZONZAAC006 [Nut 1 | B-55
DSN-AA0067 |Nut M10OXP=1.5 47 | P-55 | | DWS-CB0006 |Washer (Upper) 7 | A6 PSN-AA0014 |Nut [M6] 23 | P31
DSN-CC0001 |Nut [9/16" n=20] 23 | F—1 EA—000040 |Needle Bar Change Switch Assy | 19 | D24 | |-DONZAA00T5 |Nut [M4xPO.7] 47 | P48
DSN-CC0004 |Sub Thread Tension Nutl 41 | N-38 | | GP-008700 [mmspieUrssesicaiin| 31 | J-g | [Lo8-AC0001 |E-Ring[49] 47 | P35
DSN—-CDO001 |Control Cap for Thread Tension | 41 | N-35 | | GP-020183 |Safety Switch 7 | A-ag | | PSA-AC0002 [E-ring [¢5] 21 | E-17
DSN-CD0001 [Thread Tension Cortrol Cap Nut | 21 | E-24 | | GP-021462 |Bearing 11 | B-s7 | | PSR-AC0004 |E-Ring [¢3] 29 | 1=22
DSN-CDO000Q7 |Nut for Thread Tension Stud 1 N-17 GP—-021543  |FeltHolder(Lower) of Needle Bar Frame| 17 | C-82 PSR-AC0005 |E-Ring($6) 25 | G-36
DSN-CY0006 |Nut for Auto Knee Lifter Shaft | 49 | Q-13 GP—-021544  |FeltHolder(Upper) of Needle Bar Frame| 17 | C—-80 PSR-AC0007 |E-Ring " B-59
DSP-AAQO17 |Prosser Bar Soring | 23 | F-3 | | GP-021547 |Fe(loverofNeede Bar Frame| 17 | C-83 | |-Lon-AC0008 |E-Ring(8) 25 | G-44
DSP-AA0048 |Neutral Spring for Change Lever | 19 | D-9 GP-021548  |Felt (Upper) of Needle Bar Frame| 17 | C-81 PTC-AGO00T_iClip a7 | P24

_ PTC-AH0001 |Cable Holder (5N) 7 | A-15
DSP-AA0062 |Presser Bar Spring (Heavy)| 23 F-4 GP-052514 |ldler Bracket 11 B-53
DSP-AA0064 |Spring For Dial 25 | Gos || GP-053270 |oce Vak [HTS0NBLT)| 9 | As7 | [Lro-AHO00S [Cable Holder (6N) 7| A16
‘ ‘ : PTL-AB0001 |L Wrench(2mm) 47 | p-23
DSP-AA0065 |Return Spring For Stopper Pin | 39 | M—26 PBR-AA0023 Bearfng(6004ZZ) 11 B-9 PTL-AB0002 |L Wrench(5mm) 27 | P19
DSP-AA0066 |Spring for Reverse Feed Button | 29 | |-21 PBR-AA0024 Bearﬁng [6204ZZNR] | 31 J-8 PTL-AB0003 |L Wrench(2.5mm) 47 | p-o2
DSP-AAQ067  |Sping For Needle Bar Up Postioning Pin | 15 | C—45 PBR-AA0074 |Bearing [6004ZZNR] | 31 J-6 PTL-AB0004 |L Wrench(4mm) 47 | P20
DSP-AA0068 |Clutch Lever Return Spring | 15 | C-31 PBR-AA0074 |Bearing(6004ZZNR) | 11 | B-8 PTL-AB0005 |L Wrench(3mm) 47 | P21
DSP-AA0069 |Latchet Return Spring| 15 | C-39 PBR-AA0108 |Bearing 11 B-48 PTL-BA0001 |Driver(Large) a7 | p-o7
DSP-AAQ070 [Retum Spring For Solenoid Shaft 19 | D-16 PBR-AA0109 |Bearing 11 B-49 PTL-BA0002 |Driver(Middle, Small) | 47 | P-28
DSP-AA0072 |Positioning Spring For Slide Block | 19 | D-23 PBR-AD0008 |Neutral Positioning Ball | 19 | D-10 PWS—AAQ005 |Washer 19 D-6
DSP-AA0073 |Release Pin Return Spring | 15 C-29 PBR-BA0028 [Needle Bearing 25 | G-25 PWS—-AA0021 |Washer 21 E-13
DSP-AA0168 |Spring for Ol Adjusting Screw | 35 L-53 PBR-BA0029 |Rotary Hook Needle Bearing 33 | K-15 PWS—-CA0001 |Spring Washer 19 D—7
DSP-AB0001 [Thread Winder Spring| 21 E-21 PBR-GBO0001 |Rod End Bearing(R) 39 | M-40 PWS—-CAO0005 |Spring Washer 39 | M-16
DSP-AB0034 (Spring For Presser Bar Lifter Lever | 23 | F-18 PBR-GBO0005 |Rod End Bearing(L) | 39 | M-43 PWS—CA0005 |Spring Washer 39 | M-28
DSP-ABO0036 (Thread Trimming Retun Spring | 39 | M-38 PBS—-BAOO0O1 |Reverse Lever Shaft Bushing (Front)| 25 | G-54 PWS—-CA0005 |Washer 7 A-53
DSP-ABO0065 |[Return Spring 45 | O-13 PBS-BAOQ0O7 |Reverse Lever Shaft Bushing (Rear) | 25 | G—55 PWS-CA0007 |Spring Washer 37 L—69
DSP-AB0066 |Feed Adjusting Spring | 25 | G-37 | | PBT-BD0020 |Timing Belt(670-5GT-15) | 11 | B-16 RI-000175 |Hook Thrust fing (1.65mm) | 33 | K13
DSP-ACO0050 |Retun Spring for Kneg Liftng Controller | 47 | P—37 PL—000069  (TinmingBel PulylL) Ponih37 160 25--0.3> | 31 J-9 RI~000177  |Hook Thrust Ring (1.95mm) | 33 | K-13
DSP-AC0086 |Reverse Feed Lever Retum Spring | 25 | G—48 PPK-BA0016 |O-Ring[P10] 25 | G-5 SBT160-00001 |Reverse Feed Solenoid Assy | 29 1
DSP-BA0007 |Thread Tension Spring(Foundation) | 41 N-4 PPK-BA0024 |O-Ring (P30) 35 | L-6 SC-001929 |Hinge Screw for Idler | 11 | B-56
DSP-BAO0O10 [Thread Tension Spring(General) 41 N-5 PPN-ADO00O01 |Pin 7 | A-42 SC—0183-2070]Screw [15/64' n=28, L=9] | 29 2
DSP-BA0019 |Thread Tension Control Spring | 21 | E-26 PPP-AB0004 |Oil Regulator 37 | L-67 SC—0245—-7400|Screw 29 | 1-29
DSP-BA0021  [Bobbin Tension Spring-Large Hook | 33 | K-35 PSC-ACO0001 |Screw [M5, L=25] 11 | B-20 SC—0245-7400|Screw [11/64' =40, L=7] | 29 3
DSP-BA0022 [Sub Thread Tension Spring| 41 N-37 PSC-AC0006 |Screw 17 | C-77 SFAM-550-002|Motor-Hollow (550W)| 11 | B-19
DSP-BA0023 |[Thread Tension SprnglHeaw) | 41 | N-6 | | PSCZAC0006 |Screw [M6] 29 | I8 SL-000068 |Auto Knee Lifer Soleroid Assy | 49 | Q-1
DSP-BA0028 |Bobbin Tension Spring | 33 | K-34 | | PSCTAC0006 |Screw [M6] 39 | M729 | |o1 R070-00001 |Needle Ba Change Soenoid ssy | 19 | D—1
DSP-BB0007 [Thread Take-up Spring(Right) | 41 | N—14 | | PSC-AC0012 |Screw 11 | B=54 | ISTR160-00001 [Theas Terson eease Soenoid Assy| 41 | N—51
DSP-BB0008 |Thread Take-up Spring(Left) | 41 N-9 PSC-AC0012 |Screw [M6, L=14] 7 | A-20
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STT260-00001 [Thread Trimming Solenoid Ass'y | 39 | M-14
SWP240-00001 |Wiper Solenoid 45 0-1

WS—-000611 |Washer For Hook Base (t=1) | 33 | K-41
WS—-000612  |Washer For Hook Base (t=1.2)| 33 | K-41
WS—-000613  |Washer For Hook Base (t=1.4)| 33 | K—41
WS—000625 {asher For Moving i Tension Adusingli=0.4) 39 M-9
- CD Manual 47 P-59
- Nail 47 P-10
- Needle (DP5X11) 47 pP-7
- Needle (DP5x16) 47 | P-8
- Needle (DP5x22) 47 | P-9
- Needle 15 | C-23
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